Your complimentary
use period has ended.

‘f CO m p | ete Thank you for using

PDF Complete.

MASTER PARTS MANUAL

GARDEN TRACTORS

MODELS:

T82251R0
T02251R0
T32241R4
T32341R0
T62241R3
T63241R5
T63361R0
T63361R1
T93261R0

LAWN AND GARDEN
POWER EQUIPMENT

ES

1805 WEST COURT STREET
KANKAKEE, ILLINCIS 60901

617J
6.1.77
PRICE $2.00



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

% Complete

repuir parts  Roper RT-8 GARDEN TRACTOR-
HOOD, GRILL & FRONT FRAME

ROPER RT-8 GARDEN TRACTOR.-
HOOD, GRILL & FRONT FRAME

DESCAIPYIDN

KEY PART DESCRIPTION
N R ol R
821R ocal a1 Belt Guard )
£966R Decal (8 Spoed 8 H.E.) 1549P Washor 41/64x1x12 Go.
70008 Hood & Grill Swip 1506P Yosher 9/3125/3.x16 Ga.
vod Assembly ease Fitti
3R ill ScroensUpper §26A256  Sworing Am Assombl
7001R jood & Grill Strip S137H Stearing L i
i ill Decal ISP Washer 15/32x15/16x16 Gav
s oper Decal 77624 Lock Nut 7/16-14 UNC
A 1i-Upy 1350 Washer 49/64x 1% 16 Go.
5000 Ring
TR ver 7 Huglock Nut 5/8-11 UNC
7 &R ) Bare 217P Hex Bolt 5/8:11 x 3%
nll;;‘nt‘;idnf‘l;‘p (For Head §26A244  Rockar Bar (Front Axle)
14 TR il race 6855M G"'m ;m'
5 626A253  Intermediate Shaft Assembly 4 A4I0R Eract Tire-Tepsless
6 3R il Screen-Base 24 Roli Pin
7 9000H rust Woshe §26A193  King Pin Assembly-L.H.
8 2751R Clip-Fuel Line 2515R Harden Washer
5 86438 Engine Mount ond Tie Plote o Gripco Canterlock Nut 3/8-24
ssombly 6R Tie Rod-Adjustabl
1054 Idlar Spring 36A194  King Pin Assembly-RH.
1 s26A241 9040H Flanged Beari
fssg;; 733;;12 Front Whea!
62619 Cluich Rod Avsanbly 2118 Dust Cap
4500P ot Screw, Squ Hd. 5/16-18x% 1007P Lockwasher 5/16
1064R Decal Clutch-Brake 504P Hex Not /1618
8811H1 Broke_Rod-Front 4 1537P Washar 11/32x11/16x16 Ga
aiseH Foot Pedol Slarve Lockwasher 3/8
oot Pedal Shaft S0P Hex Nut 3/8-16
1513F, josher 13/32x13/16x 16 Gas 15%p Washer 1332:7/Bx 14 Go,
834A3IA  Broke Arm Assombly 1 B0R ushing
s oodruff Key 3/16x5/8 7 low Lock Nut 1220 LNC
-Rin x Nut 120 UNC
81724 oot Rost A 35P  Phillips Pan Hd. Thread Cote
626A31A ta Amm Assembly ting Screw No. 10-16 Hi-Lo
548P lex Jom Locknut 3/8-24 d. x% Bluat Point
B RS s g REUEEL
lor c riage Bol x
9 8094H earing W8P Hex Bolt /81621
E B hesewves
ex Bolt 3/B-16x1%
G MIP  Hex Balt w20 UNCRIKH.T.
H o loozp ockwather i
3 X Hox Bolt $/16-18x %
kP Hex Bolt §/16:18x1%
- 6064 wners Manuel
ROPER RT-8 GARDEN TRACTOR-
SEAT, FENDERS, DASH & REAR FRAE .ROPER RT-8 GARDEN TRACTOR
: S SEAT, FENDERS, DASH & REAR FRAME
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. N
4’%5 ai Liizl Bracket ; ;‘53;: mg‘lg;.v‘z-wléfnu Ga.
ail Light olt 7/1614.2 34
2R i Sticker % ss01p Hd; Phllips Thed, Cuting
" Lyee 10-24;
961k ng Wheal Cap 2%R et ] N (2
0P 78104 Gripes Contorlock Nut 3/8:24
ering Wheol 626A36  Clutch Lever Stop Weldmant
7 Cop - 28R Clurch Retorn Spring
3BI9R ash Pane! L.H. 820
0 3BIBR osh Panel RH. caromt
1 626A397  Eendor ond lnsert LH.
2 416R Fender Bracket L.H. s 1001P
3 SR Chossis Chanmel e
4 R olenoi
5 755 ey Set 526A109 ovring Column Assembly
2108 gnition and Starter Switch 15529 hes 43 642 1'ax 16 Go
354 ight Switel 62AX  Stesing Snoht Asembly
213R ashboard less Panels 985541 wootnl Koy
211R use 2 150P wewner 1732415411 Ga
2R Fuse 15 omp. 73 1000P Lochwashe:
59490 ubber Bushing T
§34A532  Seat Bracket Weldment 5 10078
26638 racket Seat Pivot 1006P
4 IR Choke Control 5P
4A533 eat Plate 1004p
6393R l'hm;l- Control : ﬁ;& ey
6058R '+ Sprin et
634A101 T;bep" .,Za Weldments : gg :::-;:l‘ Y;;: ‘%u‘m sher
Siéin oot Spring Reinforcement 83 St Lecimn 116
97721 vel Line Clip T Cormr Pra 30651
6407R mclhr Fuel Tonk g ‘Sg;P ‘f‘:‘--; ;ﬂf’i T
3 ﬁ%,sﬁ vel Gouge A 29 Comege Bolt bul3xily
§26A396  Fender and Insert RH. B X Wex Bolr 816182 5/5
B106R iuoLl Lri;u Iin.ng < x73P 2::“ Y'..l.. n“.m
7R i-Lo Decol - =
sk Feder Brocker &1 e henl 44 L
ang g x
4462R Cantrol Knob ggg: finds :::;;;Hh 4]
GroH  Hondle Geip B3 I s e
626A347 Clotch Lever Weldment 2 e Bolt 3B-16x 1k
3254P Hex Bolt %20x3% 03 Hen Nt 020
§2%6A345  Clutch Hub Weldment 3 Ps«-‘ 45»'-"' ;n';i'--r;i-n Screw
e Pt Plate x e Hox Bolt %
fo02p  Lockwasher 2 YOBE mmEnlpanT
3P ex Nut b3
hift Rod Bracket o 18P Carioge Boit $16-16x%
S Diive mi Poo¥me e iRiain”
= Mods! Nor e a Bott 316182,
navlated Clip
fo ih Parer Plate
A 25IR Clip-Fusl Line



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

% Complete

Click Here to upg
Unlimited Pages

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER RT-8 GARDEN TRACTOR-
TRANSAXLE, BRAKE & ENGINE

'ROPER RT-8 GARDEN TRACTGR
TRANSAXLE, BRAKE & ENGINE

P 2 KEY PART  DESCRIPTION KEY PART  DESCRIPTION
No. . NO.  NO.
+C 1 72264 Rear Wheel 1000P Lockwasher %
4 2 G87H Wil HubReor . 1004p ockwasher
T2 n 3 E2H o Key%ad 2041P jox Boh %-20x%
4 633A4S Tronsaxde (Tronsmission) B26A: jeat Shield Assembly
4// with Breks Drum 615A40 ngine Pull
5 84S9H TFronsoxle Bracket 9396E. Square Key % x2
6 634A535 Newtral Sofaty Support 1759R ngine Tie Bracke!
18 20 26 Assembly 'F'!l! (Engine 10 Trar
25 7 634A534  Newsal Stiety Arm Assembly axle-Transmission]
19,021 02435 37 - e on Mode N S MR Reor Tue-Tubsless
!Zﬂ 1 { TB225YR0 Only) 51 SR ive-Tire
M 633A701 [ Safety Arm Azembly 52 626A209 Rear Belt Guord Asser
o 8 {Gmon Number 53 8840H Transaxie {Transmissi
~ s TA2Z251R3 Ondy) Pulley
29 8 as24P Ser Sq» Hd. 54 985eM1 Woodruff Key 3/16x 3/
G, k4 /815 % 1% 55 1754 Roli Pin (In Channel f
9 501° Hex Not 3/8-16 Parl Br
10 2329R Newtral § Switch 1001P
af s iodh Rumber so0p Hox Not
ol TRZ2S1R0 Onty) 1007P Lockwasher 5/16
349 Rewsad Sefary Switch 1685H Lockaut 5/16:18
{tae e Mol Number 1002p Lockwasher %
T82251R1 Only) 503P Hex Nout Lo’
n 9204H Lockaut %-20 1537P Wosher 11/32x11/16x
12 aM Woodrulf Key 64 4487 Control Knob
18 J648H).  BrkeOnem Qe ipe
15 634A167  Brake Bond and Lining 7 aioP Pipe Cap
¥ 2R Imsulated Clip 3034P  Hex Bolt 7/16-14x1
7 626A208 Brake Bracket Assembly 3034P Hex Bolt 7/16-14x1
B 26A%5  Broke Rod Assembly c 13040 ub Bolt
19 2197R Park Broke Yoke 3159P Hex Bolt 5/16-18x7/8
) 56 Fiex Bolt %28x5/8 1P Corriage Bolt %-20x 5/
Heat Troated 3164p Under-Cot Flet Hd. M
21 907H_ Huglock Nur %28 Sceew 3/8-16x %
n 634A489 Lock Bracke? Assembly H 2P Hex Bolt 3/8-16x7/8
23 Z2IR Pork Brake Spacer K 3159 Hox Bolt 5/16-18x73
4 9 im L oase Hox Bolt 5/16.18x7/8
25 626A394 Parking Lock Handle M 3016P Hex 8olt 5/16-18x2%
Assenbly N 3010P  Hex Bokt 5/16-18x%
2 7810H Gripeo Centerlock Nut 3/8-24
27 4379H Handle Gv%
8 1557P Waosher 13/32x13/16x11 Ga.
29 2201R Bushing
30 GAI7H  Tumboekie -
2 2263R Spring Wast
34 9776H Choke Control Clip
35 190407 Engine 8 HP. (Order from
your Ioca! Briggs and Strats
ton service deater]
3% Q4P Hex Nut 5/16-18
7 BR Mousting Spacer
38 4525P et Screw, Hex Socket
Heedless 3/8-16x3 8
39 626A267 Bel Guide Assembly
ROPER R.T.-8 H.P. GARDEN TRACTOR
ELECTRICAL & WIRING DIAGRAM
ROPER RT-8 GARDEN TRACTCR-- 20 20
ELECTRICAL & WIRING DIAGRAM 2 s 28
-
KEY PART DESCRIPTION KEY PART DE: I
NO. NO. NO., NOC. SCRIPFION
5735H Light Switch 23 190407 Engine 8 H.P. (Order
92674 Black Knob (for light switch) R e
5740H Vinlesa ] Type No 0828
6541H Ti 2234R Wire
3748M ‘Wing Nut 6136H
is09p Woaher 5/16 x%x 16 Ga. 3837R Wire
ggggﬁ éal-):my Bollt 5|é2= attery Clamp.
ery round Wirs
39 Hex Mot 20 R citery Cable
0 51144 P 4063R ail Light
1 1007P !-ndlulbsy‘ 516 211R Fuse Holder
E v OO e O PR Eletical w
sherzExterna fectrical Wi
3 3159P  Hox Boit /161878 23958 e
5 5554P *Phillips Pon Hd, Thread 626A344 Cal
uMting Screw No, 1016 Hi- 256R
_— Lo m.M&_h Blunt Point 2320R
Moeoting Clig
87841 Rubber Spocer or
1006 Lockwasher Nou 10 on
9197H
70384 Head Light .
10R m witch {inc. Key Listed zg:?w!
—  75M oy o
7 23R Elecicol Wire zir
*If you need the upg screw holding the ground 3869R
ive srdor SS5SD Bhillips Pan 1d. Thise 30678
Scrow Nou 10+16 Hi-Lo Threadx 5/8 Blunt 3073P
45 R
4§ 55



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Pnr Your complimentary
use period has ended.
om p ete Thank you for using

PDF Complete.

£ C

Click Here to up

ROPER RY-8 GARDEN TRACTOR- ROPER RT-8 GARDEN TRACTOR
TRANSAKLE ANSAXLE
KEY PART DESCRIPTION KeY PART DESCRIPTION
NO. NO. NO. NO.
- 6345 Tranerls Astenbly 3% 6215 HighrLow Range Shift
v
1 il G-ur s-h Lmn—M z 6277TH Dows} Pin
2 a1 = 8lisM Naedie Bearing
3 AP n.x o s ylmu x18 3 6266H Thiust Bearing R
N 78I joodruff Key 18 x 112 o A4 rughLow Range Gears
5 1003 Lockwasher &
6 GIAIA G Shih Ball Cowr 4 6221H Sd Roduction Gear Shaft
Pin 2 8659 2h Reduction Pinion
7 S739H1 Shit Lever Guide Ball- 4 2228M Woodruff Koy /16 x%H.1
N e Keyed “ &33A%  Fd Reduction Shaft and
9 154P Washer 1532 x 59464 x 4 81I9m Newile Bearing
loe: & &27H arcas.
10 2731 F Machanis: a 633441
it 1569P eyl 8 40P
hij r] 4003P
1” 2505P Cotter 18 x 34 @ 92081
B LW Gear Shift Gate and 51 764801
i 2 62711 Seal
u &ran Gasket-Shift Ball Cover 5 1P Bt Plug 1icl8 NP,
15 e Hox Nut 516-18 5 2067P Hox Bolt 5/16-18 x (e
16 007P ockwasher 316 Extra EradesH
Hoavy 55 e thuclion Shaft and
7 62704 ais S-cl
8 EBAGA Case, Roverse llor % Garat Soep, ng—Cre;c-nl Tywr
ol Bearing » Noodle Beai
B P2RY intered ron B wr-»v » 13704 Teust Booting R
2 TR i & SIS 2nd Reducrion Shait ond
p 2o Gy Relief Valve Change Gears and
- i o R Spord Change Gears an
2 8740H) intered Iron Beoring o Coons
2 H Axle Thest Washer ] 633AN0 and High
2 BI0H Conterlock Gripco Nut 4 P
3824 63 s2184 aft
% 343 Anle Shoft ond Goor I 6231H w Spevd Pinion
aaoa Needle Boaring
27 8662 Eona Deive % 79 Reverse later Theust
23 B B Dritmeniol Pinion Washer
» 8657H Diffevential Piaion &7 01P E-Ring
K 6263H1  Differential Corrier & 153 Rovarge ldlar Gecr
A 205%P Hex Bolt 38-24 x 3 & 62160
ot 0 62621 Slnﬁ Forkck
32 6217H figh-L.ow Ronge Shift n 4926H Snap Ring -Crn:en! Tye
Fork Shaft n GOR Sk FarkeL
3 6260H 55 Fork, HightLawRonge 73 o T Thnas Beating Roce
4 671 Spring-Shaft Fork Datent 7 7396H Theust Bearing Race
35 7 Steet Boll 75 73984 Needle Besring
% BN Neadle Bearing
7 e e o Nt 716:20
bl M Reverse din Scft
8 N6R Sealing Washer
8l 058M1  Woodruft Key
ROPER RT-8 GARDEN TRACTOR-
NOWER LIFT LEVER
ROPER RT-8 GARDEN TRACTOR
MOWER LIFT LEVER
1—
KEY PART DESCRIPTION
NO. NO.
1 9 Hondle Geip
S Dl aem
626 Lifter Arm Assombl
626A336 Plunger mg
37 m-anﬂle.n.m
1004P Lockwas!

Cotter P ‘L »:LA .
626A358 ink Asseenbly
? 1513 Wg.n. 32-1:/\ 6218 Ga.
Bell
; 1577P wa.w l732;|-ma.uo..
4 8P Cotter Pin 3/16x
5 4524P .‘ Hd, Set s«-CPJMA
6264373 Life Link w.::-..u
A357 Lifter Arm ond Tul
‘S%SP Flex Jam Nut 3/8-16
87201 Pivot Link Rear
Lifter Bracket
0P Hex Not 3/3-1

E-Ring Trvarc S133-75
391P Fook Do 37 J‘E-\&.I .



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

% Complete

Ciick Here to up

repair parts

67 @67 69
68 ®68

[}
- §t
5@
®

ROPER RT-10 GARDEN TRACTOR--MODEL NO. T02251R0

KEY  PART
NO. NO.

& EGS =@

ROPER RT-10 GARDEN TRACTOR--MODEL NO. T02251R0

DESCRIPTION

Decol
Decal (8 Speed 10 H.P.)
Hood and Grifl Stip
Hood Assembly
Grill Seraun-Upper
Hood and Grill Swip
el Sncal

oper Decol
Gril-Ubpar
Grill Bage
insuloted Clip (For Hood
Light Wires)
Tie Plate Cover
Grill Cable
Engine Mount and Tia
Plate Assenbly
ldler Spring
Idier Brncket Assembly
Cotter Pin 1/Bx
Woshor 13/32x13/16x11 Ga,
Clutch Rod Assenbly
Decal ClutcheBrake
Woadrff Key 3/16x5/8
Brake RodiFront
Foot Pada] Sleeve
Foot Poda Shoft
Washer 13/32x13/16 x16 Ga,
S S, S0 Ha. /1618

'y

Foot Rest

Steering Arm Assambly
Hex Jom Locknut 3/8-24
tdier Polley

Thrust Washer
Grill Scroen-Base
Intermediate Shaft Assembly
Grill Brace

Washer d1/64x1x12 Go,
Washer 9/32x5/8x16 Ga.

KEY
NO.

2882

>N

DESCRIPTION

Grease Fitti
Nut 1-20 UN
ing Arm A
Stooring Ligk o
Washer 15/32x 15/
Lock Nut 7/16.14 1

Ring
Washer 49/6¢x ex
ipea Centerlock 1
Roll Pin b
King Pin Assembl,
PF“ﬂrsdeBu;h-r 4
anged Basring
Front Wheel
alve
Dust Cap
Hox Boir 5/8.11 x3)
Huglock Nt 5/8.11
Rocker Bar (Front A
Assembl,

Groase Fini
Front Tuo-T:E.lcu
King Pin Assombly.{
Tis Rod-Adjustable

Lockwasher $/16

Hex Nut 3/8-15
Washer 13/32x7/8x!
Bushir

i
Lock ';lgu) 420 UNC
Phillips Pan Hd, Thn

Carriage Bolt 3/8-16,
Hex Bolt 3/8-16x1
e 3/8.]

Hex Nut 6

Hex Bolt 3/8.-16x 1%

Hex Bolt %20 UNCx!

Lockwasher %

Hex Bolt 5/16.18x %

Hex Bolt 5/16-18x1%
wners Manual

@ =l Sh Sitiees.
@74 79@ ®48
o p
B75@gs
@82 0

KEY PART
NO. NO.

BhERE
gss

25218
8965R
251R

53

ROPER RT-10 GARDEN TRACTOR.-HODEL NO. T02251R0

DESCRIPTION

Toif Light Bracket
Toii Light

Safety Std, Sticker
Seat

Steering Wheel Cap
ERing

Speering Whee!

Dash Panel L.H.
Dosh Panel R.H.

Fender Bracket L.H.
Chassis Channel
Solenoid

Key Set

gnition ond Starter Switch
Light Switch

Dashboard less Panels
Fuse Holder

Fuse 15 amp,

ubber Bushing

ot Brackat Weldment
Bracket-Seat Pivot

hoke Control

Seat Plare

hm;l: Conteal

eat Spring

Drawbor and Weldments
Foel Line

ot Spring Reinforcement
Foel Lina Clip

o

and Insert R.H.

ine Fitting
Decal

‘endor Brocket R.H

Shift Range Rod

Coatrol Kaeb

Heondle Grip

Clorch Laver Weldnont

Hex Bolt 50X 3h

Cluteh Hub Weldment

eces

Wit Plote

ochmasher

ox N 120

Shift Rod Bracket

rive Rivet

Clip-Fuel Line

KEY
NO.

54
55
5%

TVOZE IR C—IOMMO NDrREPRR

PART
NO.

1544P
3197P
5501P

DESCRIPTION

Washer 15/32x59/64x16
Hex Bolt 7/16-14x3Y%
Pan Hd. Philiips Thed, C.

ldler Spacer
Belt Guide Finger

Flat Idfer

Lockwasher 7/16

Hex Nut 7/16:14
Rectifier

Steering Bushing

Steering Column Assembly
Wosher 49/64x1ix 16 Go,
Steering Shoft Assembly
Woodruff Key

Washer 17/32x 1x11 Ga,
Lockwasher %

knut

Internal Tooth Lockwashar

Hex Nut 5/16-18

Locknut 3/8-16

Cotter Pin 3/16x1
ocessed Bumper

Washer 9/32x5/8x16 Ga.

Corriage Bolt ¥-13x 1%

Hex Bolt 5/16-18x5/8

Carriage Bolt 3/8:16x1
Hox Bolt 3/8.16x7/8

Hex Socket Hdless., Sot Scran
5/16-18x5/16 Nylock

Hex Bolt %-20x.

Rd, HJIA‘/FMIHFI Mach, Scrom

x1%
Hex Bolt 3/8.16x1 H.T.
Hex Bolt 14-20x 1% H.T,

Carriage Balt 5/16-18x%
Hex Bolt 3/8-16x7/8


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
- use period has ended.
B 3 CO m p ete Thank you for using

PDF Complete.

Click Here to upg

Unlimited Pages

ROPER RT-10 GARDEN TRACTOR--MODEL NO. T02251R0

FLs

ROPER RT-10 GARDEN TRACTOR--MODEL NO. T02251RO

1

KEY  PART DESCRIPTION KEY  PART DESCRIPTION '
NO.  NO. NO.  NO. :
1 72264 Rear Wheel B 4525P Set Screw, Hex Sacket Hdless.
2 8aH ¥heo! Hub-Reor 3/8-16 x 3/
3 m7M Sq. Koy %x3. 39 626A188  Belt Guide Assembly
4 Transoxle (Transmission) o 151p asher 13/32x13/16 x16 Ga.
with Brake Drur 41 1004P ockwasher 3/8
5 645 Transaxle Bracket 2 WP ox Bolr 3/8-16 x
6 634535 ool Scfey Suppor 8 &2A37 i Arsanply
Assembl 4 626A221 yllay
Neorat Lfory Arm sombly s 93 Yix2'
4524P Set Screw-Sq. Hd. J/B-MxlA 46 1796R ie Bras
«1p Hox Not 9 88 el (Eraine 1 Trons-
20R Newmat Soary Switch axlo-Transmission
9204 Locknut 1520 0 IR oo
2228 5 79 fabve-Ti
7648H) 52 626A209  Reor Bolt Guard Assembly
634A167 53 40H ransaxle (Tmnxmlluon) Pulley
235R Insvlated 54 9858M1 oodru" Key 3/16x
626A08  Broke Erocket Assembly 5 s p Uy Chanon for Prking
626A365 Brake Rod Assembly
2197 Park Brake Yoke 56 1001P »Gthmsh-v N6
3256P Hex Bo:t %-28x5/8 57 500P lex Nut 7/16-14
et Treat B 1o07p Lockwasher 5/16
2 M Huglock Nt ¥%-28 E Locknut 5/16.18
2 634A489 Lock Bracket Assembly &0 1002P Lo:kwnh" Y%
b 2221R Park Brake Spcnl 61 503P Hex N
4 5%H Spring Was! & 1sw7P 'Iuhor n/:lzxn/wne Ga.
B ewA4 Pokiny Lm Handle 64 MR rol Knol
Assemb: A 3034P ‘hx Bolt 7/15-14:1
10H Nylock Nut 3/8:24 B 303 ox Bolt 7716-14x1
43794 Hondle Grij < 1304 jub B
15597P Yasher 13/32x13/16.x11 Go. T ox Boh 5/16: 103778
201R [ Corriage Bolt %20
L 64T7H Tumhu:klo G 36 e Bl a8, ok
263R Sping crow 3/8-16x%
6040P Slotted. F.I Hd. Mach. Screw H 3022P lex Bolt 3/8-16x7/8
with Sems Lockwosher l-28x% K 3010P lox Bolt 5/16-18x %
34 704R Screen Guard L 3010P tex Bolt 5/16-18x%
BN e evies ey LI S S A
‘scumsch service deojer ex Bolt 5/16-16x
% 4P Hex Nut 5/16:18 *
7

Engine Mounting Block

4 58
@6 ES6®60 " i
&7 @59@61 4 Qﬂ‘;bas
D38
ROPER RT-10 GARDEN TRACTOR--HODEL NO. TO2251RO
ROPER RT-10 GARDEN TRACTOR--NODEL NO. T02251RO
10
n -
PART DESCRIPTION KEY PART DESCRIPTION
;(E.Y NO. NO. NO.
ifi 2% 3869R Housing Tail Light
1M Erlien wie Clomess) B OTBP Slomed Truis B Mach,
3 HH100- Engine, 10 H.P, (Order from
N807E our local Tecumseh dealer) 28 3625R
3R lenci 2 1006P
2211R ; Holder g“) 505P
2212R
5735 I.'l'g‘ﬂ Switch 2 1509P
6136H Lead Wire 3 SH0H
3837R u 5072H
70344 35
1 2894R 3 1007P
5740H 4
4063R 8 1402P
224R ¥ 315%pP
2237R El-:lﬂcﬂl Wire £ 5554P
S114H gg'wnd Strop
626A344 Cﬂbll
2256R Implement SﬂMy Switch 4 8768H
239R Nevtral Sof 42 8784H1
A406R Starter Swl'd! l‘ !w\mﬂn 9197H
2235R Bﬂll
g
uib Toll L,
Knob i *1f you need the the ground wire
Bl it e
Cutting Screw No. 10-16 Hi-Lo. x5/8 Blunt .

Polul.


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

% C

omplete

CI)'ck Here to up
Unlimited Pages

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER RT-10 GARDEN TRACTOR--MODEL NO. T02251R0

T |
<
\{>
;

4,
Y

83

BZge® N euaena |

L1

B

3

ROPER RT-10 GARDEN TRACTOR--MODEL NO. T02251RO

DESCRIPTION

Transaxle Assembly
Geor Shift Laver-Bent
Gear Shift Cap

Hex Bolt 5/16-18x7/8
Gear Shift Ball Cover
and Pin

Shift Lever Guide Ball-
Keyed

Son

Washer 15/3259/64.x 16 Ga

Shift Mechanism Seal

Wother 9/16 15/16 11 Ga,
ter 1/8x

Geer Shift Gate and Reine

emont

Gasket-Shift Ball Cover

Hex Nut 5/16-18

ckwasher 5/16 Extra
vy

il Seal

Sear Case, Reverse ldler

haft Bearings RH.

intered Iron Bearing

ressure Roliof Valve
e

intored Iron Bearing
xle Theust Washer
Conterlock Gripco Nut
/8-24

Axle Shaft and Geor-Custom
Final Drive Gear
Bushing-Differential Pinion
Difforentiol Pinion
Differential Carrier

Hex Bolt 3/8-24x3%

1" Thread Length
High-Low Range Shift

Fork Shaft

Shift Fork, High Low Range
Spring-Shaft Fork Detent
Steel Ball

2
Zv
or
°%

3

582 BYES 8 Zx
2
S
3

28
88
T

83
8
z

DESCRIPTION

HighLow Range ¢

Dowel Pin
Noodle Beating
Thrust Bearing Re
High-Low Range (
and Hu

3rd Reduction Gec
th Reduction Pin
Woodruff Key 3/1¢
314 Reduction Sha

Pipe Plug %-14 N,
90 Stroot Elbow §
Lock Nut

i
Pipe Plug li-18N.

Hex Bnll:'s/‘lb-ln.l
rade 5 H.

4th Reduction Shal

Roverse ldler Thru

- Ring
Rmrgc Idler Gear
Shift Fork Shaft

Hox Jam Not 7/16-:
Reverse [dler Shaft
Sealing Washer
Woodruff Key

ROPER RT-10 GARDEN TRACTOR--MODEL NO. T02251R0

ROPER RT-10 GARDEN TRACTOR--MODEL NO. T02251R0

KEY PART
NO. NO.
2895H

4306R
626A360
626A336

=t
]
3
3

DESCRIPTION

Handle Grip

ece
Lifrer Arm Assembly
Lever Plunger and Button
Hex Bolt 3/8.16x 1% H.T.
Lockwasher
Cifiee Spring

o
Cotter Pin 1/8x¥%
Connecting Link Assembly
Washer 13/32x13/16x 16 Ga.
Bell Cranl

Washer 17,/32x1.1/16x13 Ga.
Cotter Pin 3,16

Sq; Hd- Set Serow C.P. 3/8.16

x1t
Lift Link Weldment
Lifter Arm ond Tube
Hex Jam Nut 3/8-16
Pivet Link Rear

r Brackes

Hex Nut 3/8.16

E-Ring Truarc 5133.75
Hex Bolt 3/8-16x1 H.T.



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Click Here to up

Unlimited Page

Pnr Your complimentary
- use period has ended.
B 3 CO m p ete Thank you for using

PDF Complete.

repair parts

STEERING AND FINAL DRIVE

ROPER RT-13 GARDEN TRACTOR
MODEL NO. T32241R4

ROPER RT-13 GARDEN TRACTOR

MODEL Nu. T3224904
STEERING AND FINAL DRIVE
‘
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. RO, NO. NO.
6%IR Stoesiog Wheel Ca 1 s000P E-Ring
A 202 Hex Boh ¥/8-16x P ] o Fitting
5003P R 3 6MAS3  Fander ond InsersR.H.
644R 3795R Rear Tire- Tuh-m 23x8.50
pr:d oS 3Pt K16 Ga. S477TH  ~ Range Shift
9007H sS4 Shift Rod Bracket
Z9H Bobber Boshing 2511P Cotter Pin 3/16x
e Boaring 92044 ket Yo
8347743 Chassis. Au/g:/ﬂnrm'l 3635R r Wheel
63459 Foot Re: 798 ire Valve
13 AR Foot Rest Pad-LH. 295 ~Belt (Ground Drive)
1 9BSBMI  Woodnif Key ¥16x5/8 325 rackes-Toil Light
Spring 2A 379R Safety Std. Sticker
10628 Foot P 634A59  Fender and Insert-L.He
7y 8765H Fo Pl Bracket 1003P Lockwasher /1
124R Foot Pedol Plats s34 Locknot 3/8-16
761 Foot Pedol Shaft 1578P jasher %x1-1/8x 11 Ga.
R Seat 15609 fasher 17/32%1%x11 Gao
6MASI2  Seat Bracket Weldment 1000P sher ¥
266R Sear Pivor Bracket 502P 3
634A533  Seat Plate Weldnent 0 1004P ckwashar 3/8
Foal Tark 1 01P ot /616
B3R Fool Tonk Cop md Gouge 72 Jam Nut 3/8-16
815 Fuel Line Fisti 3 1001P Lockwasher 7/16
S04R Seat Spring 4 Nut 7/16-14
5 1002P ockwasher %
BWIH Seat Spring Reinforcement 6 503 jex Nut 120
2560R ol Am 7 15129 jashor 13/32x13/16x
2508 Brackat-uel Tork Ga.
634 8 1506P asher 9/32x 5/8x16 Ga.
634AT3Y lmn! Suh'r Supgort Ass’y 79 04p . ox N s/lb-lB
e Tiozniasion Brec 0 1559P . "ie nh.r Y Aextx
a778 1 1537P © ' Wosher T iAesis
8uMH q.Kq %x 2 557P fex Jam Locknut 5/16-18
63438 mission (Transaxle) 30099 ox Bolt 5/16-18x5/8
Lows Breks Drom 010P ox Bolt 5/16-18x%
B 32008 Nl Sfoty Swich 3020P Bolt 3/8-16x7.
3% 7360R mp 259 olt fe13x 1% H,
35 B8543R Fuol L' 28P olt 3/8-16 UNC
% &19R Clip-Fuel Line 5
z A Belt Guide F 13044 0
E 646142 Tronsmission (Tronsoxle) G 4524P 1 Scrow /8160
34A362 Polley H 3034P i
jor-} J 3034P 1
A 25218 Insufared Clip K ~ 3010P it 8x
Broke A Asz'y, L P Carriage Bolt o6k
B2AIIA Steering Am Ass L] 03P lex Nut ‘i
634 Foot Rﬂ( N/Bnlll R.He N S01P Hex Nut 3/8-16
2261R Dreol thtach, Clutch) o as01p . Set Screw C.Py
1577P x7/8x16 Ga. y
S0P ﬁ Q 2023P 8-16x ]
3R st Pad RH. R 202 /8-16x7/8
A765H s 3010P /16-18 x %
1553P Veher's7 /64 Wix 16 Ga. T 3 20
634A626 Stowring Shaft & anen u 3021P t /9-]6!*
327813 . Steering Geor Sector & Am v 20 %
W 5 Conicas B &/1618x%
X LN Hax Bolt $/16-18x1

MAIN FRAME, DASH AND GRILL

ROPER RT-13 GARDEN TRAI:TOR
MODEL NO. T32241R4

A B C D 6 H LM oP
TESs7 ¥ 0 € v ﬁm Enﬂ
—7. -76az8) e 74077 h ;;“E:; ;7

ROPER RT-13 GARDEN TRACTOR

MAIN FRAME, DASH AND GRILL MODEL NO. T32241R4
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
9764H Choke Control 58 weaneeren Model Number Plate
453R Theottle Remate Control 59 9521H Drive Rivet for Model P
6252R Decal-Dash Lower 60 634A355  Hanger Weldment-L.H.,
2R Fuse 6 655 Shift Pattern Plate
2R Fuse Holder 62 2AN55P Hex Bolt 7/16-14x 2%
§251R Decal-Dosh Upper &3 15189 Wosher 15/32x 11/16x 1
80SR Dashboard 6 634A404  Engine Pulley w/Set Se:
R Bushing Key Lettor M)
634A408 ‘Heat Shield Weldment 65 1360R Cover-R.H.
0 638A597 Hood Weldment 66 1513P Wash \J/leu/léul
1 6956R Decal-Gri 67 3657R Cover-L.H,
1A 7001R Hood & Grill Strip Short 68 634A581 ch\r. nnd Be"ovy Suppa
2 955 © Scotchcol-Roper Brack
3 3R Geilkper 6 634AS575 Bw.., s“,,,,. Veldmer
4 6962R Decal-8 Speed-13 N Py . W./Bear
15 3631R Grill Screen-Uppe: 70 2689R anng
SA 7000R Hood & Grill $Vvip-M'd. 70 3929H Lock Nut
9540H Lock Nuf n 9776H Choke Control Clip
648R houst Pipe 72 302437 :nguu 13 H.P, Briggs and
£09%6R Noffler Support aron  Type 0143
9I%E S Koy iin2 73 S626R B Gt Oree0n
3870R Muffler 74 1003P Lo:k-nuher 516
0A 4443R Gritl Bra 75 1002P Lockwosher '
634A394 h Gmde Assembly 7% 1004P Lockwasher 3.8
870441 7 01P Fex Not 3.8.16
S40R Bl Retainer 80 1506P Washer 9 325, 8x
4 %R Gall Screon-LH. 81 0P e
2677R Gril 82 15379
2678R Gril o 83 1605H
2673R Gritl Screen-RH.. 84 4821R
4939M Retainer p?i"f 85 503
6344659 Bu)! Guard Weldment 8 5263R
H uglock Nut g; 2686‘5
8238H Svhl Spa:
3154P Sorted Fillistec Hd. Machine pos S15p i m e UNE
Serew 1i:20x A sss1P Hex Wesher Hd Thud, ¢
3 834A409  Grill Spacer Screw la-
k74 63A%S  Engine Houre Assembly B 3014P Hex Bolt 5:\6451\"
38 H Grip & ol Hex Nut %
39 493 Bludt C u( Lever D
i : I
1 ipeo om"x lut
© 708 Giee G £ Al
2 634A Hanger e iment-RH., Froat H 8564P
-] 1689E Bushing
3 3013P us: an: 5/1618 UNCx 5 J 55830 Hex o0 ST T
“ ooth Lockwasher -2
634A01  Belt n,hnn-. Am ond K &P Carriage ol 5/1
.‘5 idler Shol L 3023 Hex Bolt 3/8-1 6'“‘
4 634A492  Switch va:h' Anuml!ly n asie Hex Sacket Nndln; s
4 1003P 5/16 Lockwasl Screw C.P. 5/16-18x 5,
8 s/lms uncm.u..r P nwe Wb
r] 224R Safety Swi Q 28P c«..»m Bolt 3/8.16
E R eud Phillipe Thread Cot. e |
Fes S i 1024 UNC <3 R 050 Hew Bolt 771614513
51 oo B cuds 2 5B Hex 8l 3/6-16 UNCx
ex Bolt
» },205: :T.n., 269 1.1/8x 11 Gau v g:; Hew Bols 1 :gwhs
v ox
553 100i1P Lockwosher 7716 4 S267P Hax Bol 5‘/1643 unc
55 S0P Fex Nut 7/16-14 b
5% F34A101  Drawbor WWeldnute g
5 $3AS26  Chossia Assembly W/Beorings _ o i ekl


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER RT-13 GARDEN TRACTOR
MODEL NO. T3224M4
4
ROPER RT-13 GARDEN TRACTOR
FRONT AXLE MOOEL NO. Ta2g4 04
- KEY PART DESCRIPTION
NO, NO.
1 15289 Yasber 13/16x1)ix 14 Go,
2 120 i
3 s szz‘l. w/Bearings (includes
4 3294p n..aohs/o-u-sc.-as
3 8000P E-Ring
4 8MA277  Spindle c_.m. RH.
7 $OA0H Flanged Beo
8 T810H Geinco Lot 20 une
9 15059 Vathor 5733wt 14 gl
0 oessm Grease Fitti
1 47648 Hoglock n.n
2 634A278 indle Com
I S95R o o
9408 Tie Rod Joml ®,
Plrdc)
1] 58P Hax dom Nut 1620 (RH. Theeod)
% ST Tie Rod and
5599 o fo et {LH. Thvead)
) SR m Joint (L.H, T
. chromate)
: » 15620
- n 8144813
n csazM
: z 78378
66a. n 634490 Steering Belj Ceank Weidment
[ » 038R Front Tire-Tubeless 16 x 6.50 - 8
i £ e858M Grease Fitting 174 - 28 Taper Thrd.,
. 2 87981 RallPin 5731
z 30087 Hex Bolt 5/16- 18 x 172
Miges Fd 87634 Dust Cap-Outer
= E H Elastic Nut 3/4 - 16
30 8785H Wear Was
W 31 P Weshe 25122111216 Ga.
2 3636 Front Wnee!
e E 258 Tira Valve
”
ROPER AT-13 GARDEN TRACTOR ROPER RT-13 GARDEN TRACTOR
BRAKE AND CLUTCH MODEL NO. T3224M4 MODEL NO. T32241R4
BRAKE AND-CLUTCH
"
KEY  PART - DESCRIPTION KEY  PART DESCRIPTION
NO. WO NO.  NO.
1 626AM4  Porking Lock Handle Assembly 26 202BM1 . Woodroff Key 3/16 0 %
2 arn 7 764841 Broke Drvm
3 S99
4 2R 634A168  Brake Bracket Assembly
s 634A4 30 634A167  Broke Bond ond Lining
s 15579 3 90711 Hoglock Nut 28 UNC
7 2 626A35  Brol R Asssably
] 201R E) 21978 Yoke
? so1P u 2286P L2 son % x $/8-28 Heat
0 &M
" 35 ooz Lockwubm 56
” 2505P xX 3 1688H Locknut 5/16-18
n 1513P Wosher 13/32 u u =166 37 1002p Lockwasher %
“ €4AB38  Broke Arm 58P Hex Nut
15 [ Mokl Key YT 3 To04p Lockwasher 3/
1 406K Chutch Red © 175 Roll ia (in Chanes} tor
Catter Pin Xix 1 ; Parking Brake
4 e iog) » a 1545P Wosher 17,3251 16 Ga
9 P Fox Jom Lock Net JBZUUNF A 0529 Hen Bolt /8-24x1 Pid,
2 GIASHE  lier Bracker Assembly ) 4501P Sq. Hd. Sat Screw €.P 8
21 634A%  Hdler, Bolt and Mot (inc. Koy c 3159P Hex w‘: a LA
” o Nesibisd Al E 3N6p Hl a-]ru. bl
2 G6AIA - Stowring Arm Assombly Adeltak
u4 92044 Lock Not %20 UNF [ 202P Hox Bolt 3/8-16x7/8
% 6861H2  Tronsaxle {Transmission) Pulley  H 78I10H Gripco Conterlock Nut 3
J S



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
- use period has ended.
B 3 CO m p ete Thank you for using

PDF Complete.

ELECTRICAL

ROPER RT-13 GARDEN TRACTOR
MODEL NO. T3224R4

- ROPER RT-13 GARDEN TRACTOR

MODEL NO. T32241R4
ELECTRICAL
KEY  PART  DESCRIPTION
No:  KNO. :
634A490 Cablt nmi Cover {red)
03P o Rt 020
9885
3249R h Sulm Start
37434
VDR Meher sns.x.ls Go.
510 Batiry ©
H 07 " S
9 210R Su;nn Switch (Inc. Key No.
1 0 75524 Ke
2/ i 2R =
\ [ 9 12 23R wd ire (*"M”* Post on Switch to
\ Short Torminal on Engine)
(,, 3 2211R use Holder
A Lockwosher 4
Ly e o Bolt 1020 58
100 ecen
s ox Not No. 10-32
! u:kuulhll No. 10
: Sork
23 3068R
R Howeing ol gk
SR Tail Ligh
073P ‘lu"ld ‘russ Hd. Mach. Screw
0. 10-
25 1404P .u:kwushu Ne. 10 External
% 03P Hex Nat N
7 91971 ‘|ua; {On Gnll-H.udllg‘l! Locat-
o Pina
2 9267H ok, For Light Switch
bl S735H Light §ni|zh {Includes Knob
o0 28)
kol TR .ead Wire (Hecdlights to Switch}
3 Q7R Insuloted Clip
2 Tie
b} 264R  Ground Wire (Haadlight 1o Ground)
Bln(k) e
70344 ight
3 sso1p s Pan Hd. Thd, T Coning
crow No. 10-24x
% 25218 insulated G
b 6o aunting Clig
/ 878441 Rubber Spacer
@ 39 40P Extemal Lockwasher 3/8
6409R Gm’nd Cable (Battery *“=*"
7~ L o Ground)
ef ) L
; /X
38 -
ROPER RT-13 GARDEN TRACTOR
WIRING DIAGRAM MODEL ND.T32241R4 ROPER RT-13 GARDEN TRACTOR
MODEL NO. T32249R4
WIRING DIAGRAM
KEY PART DESCRIPTION
NG NO.
1 2R witch
2 2R w.u o lgeition Switch
to Engl g)
3 02437 3 B(
and Blﬂm . TVH
‘ 28R Hecrrioat Wi Buce v Light
Switch)
5 AR In let Holder)
H 1 Wire (Fose Lights to
ine)
8 R ectic Wire
H SR Amneter
10 R Elecrrical Wire (Ign. Sw, “B" to

ter)
n 225R Battery Cable (Solenoid to Starter)

13 3840R Wire Hﬂmlsl {Starter Circuit)

14 103 Solent

15 S31A890 Cover & Cable (Battary “plus™ ta
Solenoid “B")

n R Fuse Holder

” 9883+ Batte

19 SH9R omfx Coble (Bottery “~" 10

19 s Cight Swite

20 IR Lead Wire (lell Switch to Lights)

2 TR Taillight

22 7034 Headl ?l\

n 2894R Ground Wire Headlight

2% 208 Solaty Switch For Mw'v Intorlock)

25 26R Neorral Safety,Sw



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.

om p ete Thank you for using

PDF Complete.

% C

ROPER RT-13 GARDEN TRACTOR
MODEL NO. T32241R4

TRANSAXLE
KEY PART
NO. NO. -
1 633A%8
2 6212H1
3 AB69HY
4 Jo10P
5 1003P
6254H1
6259H
49241
1544P
o 8105
1 1525P
2 2505P
3 633A19
" 62744
15 504P
16 too7p
17 6270H
13 6334
9 9030R
20 73902R
1 58554
2 62691
23 3039R
4 62364
25 78104
633A34
8662H
6252H1
B657H.
6263H1
156P
32 6217
3 6260H
3 82721
35 392M
% 6215H
7 8277H

5
ROPER RT-13 GARDEN TRACTOR
MODEL NO.T3224 R4
DESCRIPTION KEY  PART  DESCRIPTION
NO.  NO.
Tronsaxle Assembly less 3 saw edle Boari
Broke Drum ! 39 §266H hiost Bearing R
Gear Shift laver straight © 633A1¢ ighLow Ronge
Geor Shift Cal 3
Hox Bolt 5/16.18x% o 6221H rd Reduction Ge
2 86%H th Reduction Pt
Lockwasher 5/16 4 222 oodruff Key 3/1
Gear Shift Boll Cover “ $33A2
hift Lever Guide Ball P 811om
oring « 6751
osher 15/32459 6416 Gau 4 63IA27  Geor Cose and Ba
it Mechanism pr 4002P ips Flug 1/2-14
fasher 9/16x 15/16x11 Ga, 4003P 90 Straet Elbaw |
Cotter 1/8x% 9204 ock Nut
Gear Shift Gate and Reinforce- 764841 Broke Drum
ment 62711 il Seal
Shift Ball Cover 001P ipe Plug 14-18 N
Hox Nut 5/16-18 3087 o Bolt 5/16-18:
Lockwasher 5/16 Exira Heavy rode SH.T.
334 th Reduction Sha
0il Seal 6276H i
Geor Case, Reverse Idler Shaft 954
nd Bearings R.He 13701
intared Iron Beoring 633A31
il Seal 630430
ressyre Relief Valve 63311
it Seal ons
intered Iron Bearing 6 62181 input Shoft
Axle Thrust Washer 4 &34 ow Speed Pinion
Centerlock Gripco Nut 3/824 65 489 ioadle Beari
73924
Axle Shaft and Gaar 7 5001P
Final Drive Gear 1153R
ushing-Diffecential Pinion 9 62161
Differentiol P b3 62621
Diffarential Carri 7 9264
Hox Bolt 3/8.24x 3% 72 a2i9R
17 Theead Length 7 73951
High-Low Ronge Shift Fork 7, 7396
7 73%H
Shift Fork, HighiLow Range 7, 8i7m
Spring-Shalt Fork Detent z 50P
Steol Ball ) 73844 everse ldier Shaft
High-Low Range Shift Shaft 8 N6IR Sealing Washer
Dowal Pin 8 98881 Woodruft Key

i 4
repair parts . x
ROPER HYDRO-13 GARDEN TRACTOR-MODEL NUMBZER T3234|R0// %

MAIN FRAME, DASHBOARD AND GRILL
80
X,‘ I 2\/
T 3

4

G H J K L M N
_gl‘eg—u—v "85335 ¥ ? g E: '”::385 5 Eu
ShHE Yo TRIRTE et it o
S Tuwv X Y
IRERAAE R
b ‘”::'nmi'gz-as

EY
0.

BEEeeNOMALN - zx

S8IEIFeRT

[N

graR

=588

ELL T 331

LBARGERS 3

ROPER HYDRO 13 H.P. GARDEN TRACTOR--MODEL NUMBER T32341R0

MAIN FRAME, DASHBOARD AND GRILL

DESCRIPTION

eill Cable

Decal-Steip-Med,
Switch Bracket Assembly
il Screea-Upper
insulated Clip for Tail Light
ire
Spacer
Hoot Shield Weldment
ocknut
Exhaust Pipe
Huffler Support
Muffler
Grill Brace
Grill-Lower
sulated Clip
eill Screon-L Ho
rill Screen-RH,
ill-Side
etainoe Spring
lotted Fillister Hdy
Mochine Screw 1i-20x 2%

eit Retainer

pacer
elt Goide Weldment

ngine Pulley with Set Screws
inc. Key No, M)

Square Key %ix2

ront Channel Cover Support

inge
ront Chonnel Cover and Weld
Bolts

cor
ine Hount Assembly
Handle Gri

ripco Centerlock Nut

iox Bolt 5/16-18 UNCx 1%5
nger Weldment-R.H., Front

ushing
ttachment Clutch Lever
ssombly
pring Washer
ot Tightener Arm ond
dfer Shaft
Lockwasher 516
Hex Not 5/16-18 UNC

fety Switch
Pan Head Phillips Thead
Cutting Screw Nou 10-24 UNC
x3/8 Type T
Chassis Assembly with

Beorings.

U-Bolt Axle Clamp

ockwasher

ex Not 3/8-16 UNC

Drawbar Woldment
1-By-Pass Valve

Parking Brake

1-Dash-Upper

KEY
NO.

© zommonw »8e

<XELC-x O DV 0z Tr x

PART
NO.

DESCRIPTION

Filter Mounting {
Hanger Weidment
Qil Filter Shield

Battery Support £
Tank and Batrery
racket-LH,

|2
Battery Support W
with Bearing {ine.

Batter,

Stationary Screen
Engine, 73 H.P.E
tratton Type Nov
Choke Control
Decal-Dash-Lowe;
Throttle Remote C
Fuse Holder
Dashboard
Lockwasher 5/16
Lockwasher '+
Washer 9/32x5/8

Spacer
Hox Washer Hd, Tk
Serew 1:20 UNCx'
Hex Bolt 5/16-18x
Hex Nout 14-20

Hex Bolt 3/8-16x1

Carisge Balt 3/16
Hex Bolt 3/8-16x1

Screw No. 10-24x3,
Hex Bolt 3/8-16x 1!

Carrioge Bolt 3/8-4
T'Grads 5 X
Hex Bolt 3/8-1657;

Hex Bolt Y%-20x )


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

e PDE
Click Here to upg
Unlimited Pages

omplete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER HYDRO 13 H.P. GARDEN TRACTOR--MODEL NUMBER T32341R0
SEAT AND STEERING

ROPER HYDRO 13 H.P. GARDEN TRACTOR--MODEL NUMBER T32341R0
‘ SEAT AND STEERING

PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO.
1528P Washer 13/16x1%x 14 Ga. 15 3008P N-x Bolt 5/1‘-)8:5
1309H eating 1% 87631 t Col
634a521 Front Ax\- wuh Bearings 7 4831H Elnulc Nm ¥-|6 UNF
(Inc. Key N 18 Wear Wash
3294P Hex Bolt S/B-Il xS H.T. 19 1562P 'l"hn 15/32!!*:)6 Ga.
4764H Huglock Nut 5/8-11 UNC 20 36381
6855M Gncu Fitting 21 T95R Tu-
1505 Washor 9/32x¥1x14 Go 2 3938R Front Tu-'hlb-lul 16-6.50x8
S000P % 68424 Grease
634A277 Spmd\c Complete-RiH. 24 634498 S!mmg B-l‘%ﬂﬂ Woldment
040H Flonged Beari 25 9deH Drag Link and Joists
7810H Gripco Center Nut, 3/8-24 UNF 26 1552P Washer l?/ﬂx“‘ﬂ& ﬁ-.
1808R T-- Rod and Joints. 27 634A95 Steering Gear Sector and
6856M Grease Fitting ‘a—! Taper Thread 8 634A278 le Cw.l-ud.,".
8798H Roil Pin 5/32x

KEY PART 'DESCRIPTION KEY  PART DESCRIPTION
NO. NO. NO.  NO. :
6961R ‘r::rm'vh«:/d ‘C:{ 4 gsvgs Fuel 'I’ank
0P ockwasher 3/8 R Foel Ui
139P josher 7/16x ) 10 Ga. IR Brack va' 1o
2BUR toering Wheol Foel Line.
5003P 6794R Clip-Fuel Line
3¢41R Fog Rest Pad-L.H.
BUH 8765H Fooradal Brack
oot Padal Bracker
A 10628 Pedal
% 1244R Foot Pedal Phl.
I 6075k Foot Pedal
3 ?%:;69 Eui Rest -/B?gl Ll
ockwothe
ismp uslm B8 Gar 5527 Uocknat, 3/8.16 Grade
u-"ﬁ.u ptian 1578P Washer ¥x1:1/8x11 €
ml ey K | P :%: Washer 17/32x1ax 11
15528 o A s N 18 Ga. s07p oty
ashe ex Nut
i Coeass Fiting Bie e A
G355 Sinring Gau Secto & i o A
A resring Shoft & Pinion 15138 Washer 13/21x13/16
s osharS7/64 16 Ga. s 1 Washer 923;;%” 3
jox. Nut ¥
RI/R :: ?..;23:9 50-12 5 S52P Locknut 3/8-16 UNC
[y R Yeshar 1172211161
£095R oy (e-w..« Drive) fttes T Dol 3716,
118 %
Fandee & umitin, c Wz Hox Bolr /8-16x778
3258 Beacket-Tail Light %; Cﬂmu]ﬂ Bnl' SK;EI’Z t
L x
6332*93 Setuty Sxondord ticker 16P Carrioge B Aeis
s G 5P Hex Nut %20
I fout H P Hex Nut /8:16
I i 3 o Hiox Bolr 3/6-16.x 1%
S5 o Sompr (S i) KooREE Hexsel /a6
e o L 3wp I 20 x5
499R T 1] Clmugc Boit 3/16.18,
26838 Bracket Seat Pivat B e " He Brled UNCl
a  30P Hex Bolt 3/8-16x%
- S0BR i
AECDEF%éJKLMNPQ
EEEE ? ? ggg@:? ? ? Ee?® ?
®53 =436 @61
55§ SniWoen Dbl SIwé @ 53 o =3
34 Eioveii g w0 &
=58
ROPER HYDRO 13 H.P. GARDEN TRACTOR-KODEL NUMBER T32341R0
FRONT AXLE &
B—2
= ROPER HYDRO-13 GARDEN TRACTOR--MODEL NUKBER T32341R0
/ CLUTCH

KEY PART DESCRIPTION . KEY PART DESCRIPTION
NO. NO. . NO.
2505P Pin'1/8 10 326 Hex Bolt 7/16-14x2}
yomE & n‘é'a' . U e e '4”3.3’"7"
s  Cotds

PoEh ghl B e e
Vlnﬂn\' |m1 1216 Geou it ldler "

2 ;‘SP Hex Jam Lock Nut 3/8-24 UNF - 15 1001P Lockwasher 7,16

7 $§34A538 Idler Bracke! Waldment 16 S00P Hex Nut 7/16-14

8 634AB8 - Idl'\‘, Bolt and Nut (inc. Key No's. }g :Bwﬂ" E:' Koy 316!
Aand Y
Steeris sembl; A 3052P Hes It 3/8-24

9 EBATA ring Arm Assambly A 4 Sq' Bl 378 ’“us\

1


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

e

J R AR TR e i s s w9 OUESUELNTE/E WEOR  delsi g
y 5 f.9d3i. Faz iES I ggif V. 9 P s dc o SUEHTE G O
2 2 E 2855550588 2 JF § §55°85500 3 s e Sus oL
= TN I T T P G T ) m\.....m 233358 3 et BT o
g 300 8 Nu.wmwm.nt...m.wummmmmm,«umsumk“ 3 E225% f GOONNIIE/E N8 H  dizoe 0 1
e B eEffsiaix e P e R YT S ] i
bl RS2 M KRR RN EEERE R R R ER RS i & e e e AN
g 3 9 MUXONNOLG/E o8 X dSI0E Y auquonats  AEIS.
= 3 S PUOMDILYS ool e 58 duopy ssofy  499LS
w - = = "n 5ol oipAy uS9LS
@ £, EiIT.ea o ®e | et Tza oI & 21 5 ausompEo]  gonol g )
8 % 3R2033°580 RE & 3355 335 §3a% i EE i dech ol o
g 3¢ SR3588ZS%E RE B 333k 3% ¢RER g8 D7 S R RS P b, S
g 0 Bunds  wsoc, 08 Arazs
€. _ m = m..m.._._hﬂn.uw.._m“”__zn mw“nn L ySLG
wo yoig ALOEL 3L
23 29 nmxssu8Ins 58 & Ywpe IVe 53R 2z Somoaes Gl 4 ez
-z s - s . = < o ” 0O 9L X | XTE/L| 13ysOM dSvsL a HéLEy 4
a1 5 s i3 =2 7 3 E % 09 QUXOI/E(XTE/EL2usoN  dEIGL  SL siuior puo yury o del 6
i~ (TR} w.m 3 . 2 £ € 3 o % = mv. 0O SLX /UL XZE/ (L +3ysopm dLESL 4 iuipongy|033q H6ZES L2
o S E s fydzs 293 B z 99 9IXB/SXTE/6 UsoR A0St 1) sping iobumg ieae  NogTG |
io $d 5 £9 92933 5 s N ] /¢ 10207 Hole, 7] s o
. *E. s 2 S22k d 2 3 & d ONNOZW AN *SH  dEos UL
pet 2238 rB a1 3¢ F > 28 MMh S < NN PZ-9L § inwpo saua)  988s USELS 61
= % mrn. _m _.u.d ¢ 5 m £ 23 533 ] x_,_z:i.uﬁm 10} 9BpuLIoY LY
i339 k] 32 53 Y woyog uoddng 321003
2 Sqegt %iE T 38 2 4 fx jeS Z & sl dot votdns  Hooee e
z =% . 2< g o £ 3 plaj doy yoddng  [B9VYEQ ¥Zls  /
g S E5PEIS fde § 22 Zhp 2 542 £5 o 5 1SUPI3 (1NN 01 “IoH) waY |ose]  [4gYES &29vpE9
a hy m.ln_num.m 35% 308 0T2 3 .wuhm.mmmw o & i duses
g T82.2F; PiesfE snex SAE S it & dzior é9S
= iR, | £ 8 =5 TN i
DT §EfsbEsgEisig oy oy WZ80S
W 8 F3EiRSiadccis mm&wsnmwwmm.ﬁgmm = Wacer wtdid iovey  Hen
g . w HoZye Buysng juniponpy 4898s.
. g i s e
g
g 5 < HOELS 4049,
m. k39 g m &8 3% mmmu mwm BT U] vauang  MEELS 1uswp| 2, 9[pUOH BAf >:{.h Mu«“mw
2 8Y § § RN 388 228 JEY RESRASS? aSUPOR DS Heges ey seid - LS9vres
5 .ssv_#_.u_:.mnsi doi  IvowrEe ¥ duing.3 geovrey ¥
PI214s 1ty Jajoo) 1g 49809 £ SSIVIEY €
» o 1oddag 13437 dqzus TS9VYE9 14
E G wwswpiap soya0ig dun
Y2~ o < no wo® SONN 22 2RTINNIRR g ireRated e agoe:
\ 0N ON ON 0N
§ NOILdI¥OS3a 1¥vd A3N NOILAINDS3Q 1uvd A3X
i
o
& g
o
. / N, - o U®
o g U
& m 7’
2
H g 8
X o
2 B or
i : F
4 S
E - m *
S| MJ g g ~ 32
4 S 8 2
o QO3 ~ o
ST 8O 3 = E3
S S g 2 3=
o Q g 3 gy
QO ~ 5 8 2y
g, 8 S g E 5 g3
S ]
] z Y =4
Q< W m m ¥ &g
@ h
m SIS o =g
C n
QS .m < Q = 2%
S Q < ° ]
Sg8 g z
S X< 8 . H
X o = = < &
1] & &
S 5
=3
o) e
- S o]
] i
D s
— < i §. & %
N S ¢ s Hind s
3 Q o e = 22 (IR wFxa o
== e
O B
O E k5
o
I =
x E
==
G S

12



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

ROPER HYDRO 13 H.P. GARDEN TRACTOR.-MODEL NUMBER T32341R0

-AXLE ASSEMBLY

. anysop pu3
1035
Ajquossy sBuojy 1oy
ieg
soujnioy Butivag
(00141, 40 105) 401809 Butive
u

N
) Busiceg pu ijoys apey
91/§ seysompaoy
ANVZ9L/G TN XoH

§ %p0ID %L X IN 1T
|qusisy sqn pus

4oy

NOILdINDS3a

disiz

HOBLL Lv 7 9V

L1314

Y

"ON
A

5 0poi ZX"3'IN
PU=91/L Mo135 40D *PH XoH
(0F 0N Ao3

*3u)) A|quessy *gng *Bxy Jaddf)
o4

an0 jo sog) uy i
o

NOILJI¥IS30

ROPER HYDRO 13 H.P. GARDEN TRACTOR--MODEL NUMBER T32341RO

HYDROSTATIC MOTOR ASSEMBLY

11ds Soioioferdy
maig 403 pooH xop|
Kquossy oajop I0i0ie[e22y

°g
i
Bnig PR XM
8503 Joioyy
Supoag (log
Bupy Buiuiciey

NOIL4INDS3G

Your complimentary
use period has ended.

B3 C(!)r!]u!:lete

Thank you for using
PDF Complete.

e

k=)
$¢
g8
s
£ =
x €
S 3
()

ROPER HYDRO- 13 H.P. GARDEN TRACTOR--MODEL NUMBER T32341R0

AXLE ASSEMBLY

ROPER HYDRO 13 H.P. GARDEN TRACTOR--MODEL NUMBER T32341RO

HYDROSTATIC MOTOR ASSEMBLY

13



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

% Complete

Click Here to upgi

Unlimited Pages -
1RO -
ROPER HYDRO 13 H.P. GARDEN TRACTOR--MODEL NUMBER T32341R0
HYDROSTATIC PUMP ASSEMBLY 3
ROPER HYDRO 13 H.P. GARDEN TRACTOR:-HODEL NUBER T32341RO
i HYDROSTATIC PUHP ASSENBLY
HEN L k!
. 3 Effd5 .
e SfE S 25 F-3
. o £ 58i.83x.%3 & o
= S28ER -
) g g2 38 0k SE2
- 8 B3E SxE % F
. | 6z ED 228
. EExasssccosrxxexaal
: £, SI3IRT3300529808883
i Xg RRIARIRINSNIRRRRRRNE
G
L2  2=RR/85H8383R8595Y !
:
H 3
z g2 = ¢ # e
d & s £, £ 3
2 ° &
£ 3yset. a25f; 4. 7
& 3fed0Eesaiilieds:
& oifeii8ifsiisisie
: . ke CrExMrr e o
. gy¥EIEmacscssxexcas
i SRR
s o8
£9 SZooneorvoznessegnyay
€
repair parts poper RT.16 GARDEN TRACTOR-HODEL NO. TE2241R3
STEERING AND FINAL DRIVE
ROPER RT-16 GARDEN TRACTOR-MODEL NO. T62241R3
STEERING AND FINAL DRIVE
KEY PART  DESCRIPTION KEY PART  DESCRIPTION
No. No. NG. NO.
1 Steering Wheel Cc 1 5000P E-Ril
Ia o o Bolt /51601 2 6842 Groass Fitting
3 SRing 3 634593 ender and Ins:
3644R toering Wheel 4 3638R Rear TiresTube
1552P fosher 49/64x1%x 16 Ga. 6477H Range Shift Ro«
9007H Cop 6442 Shif) Rod Brock
5945H ubber Bushing 2511P Cotter Pin 3/1¢
o] earing 204 cknut 1520
634A526 Chassis Ass'y w/Bearings 7226H Rear Wheel
£34A569 Foot Rest w/Bolts L.H. 795R Tire Valve
0 B4R Foot Rest Pad-L.H. 22958 X round.
1 98581 Woodruff Key 3/16x 3625R Bracket-Tail Li
2 90081 pring A 37%9R ty Std. Stic
3 10628 oot Pedal 6348594 Fendor and Inse
£ a765 oot Pedal Bracket 10030 ckwasher &1
N 1244 oot Pedal Plate D Locknut, 3/8:16
5 8761H ‘oot Pedal Shaft 1578P Washer ix1-1/.
4988R. Seat 1560P Washer 17/32.
634A532 eat Bracket Weldment 1] 1000P Lockwasher %
2663R Seat Pivot Bracket 9 502P Hex Nut %13
634A533 oot Plate Weldmont 0 1004P Lockwasher 3/t
2693R uel Tank 1 501P x Nut 3/8-
7293R vel Tank Cap and Govge 2 508P ox Jam Nut 3/
815 el Line Fining 3 1001P  Lockwasher 7/1
S404R Seat Spring 4 500P Hex Nut 7/16-1
5 1002P  Lockwasher %
4 B8HIH ‘Seat Spring Reinforcement 6 503 Hex Nut %20
5 R Neutral Sofety Arm 77 1513P Washer 13/32x
2638 Bracket-Fuel Tank 6 Can
364H Control Knob 78 1506P Washer 9/32x 5
634A731 outral Safety Support Ass’y 79 5040 Hex Nut 5/16-11
459H ission Bracket 80 1559P Washer 7/16x1
8778 fheel Hub-Reor 8l 1S7P Washer 1/32x!
83 q. Key tix3 82 7P Hox Jam Lockn
633438 Trensmission (Tronsaxle) A 30099 ex Bolt 3/16-
Less Brol rum B 3010P Hex Bolt 5/16-
3 324 Neunal Safety Switch € 3P Hex Bolt 38N
34 Hoso Clamp ] 258 arrioge Boli %
35 Fue) Line E 28P Carriage Bolt 3
3% 6794R Clip-Fuel Line Grade 5 H.T.
37 634A Belt Guide F 13048
3 646142 Tronsmission (Transaxle) & sip
oy 0 3034p
6344362 ‘ur-va J 4P
A 2521R . Insolated Clip % 00p
Brake Am Ass’y L P
626A31A Steering Arm Ass'y M 03P
R 8 1T u v WX B34AST Foot Rest w/Bolts R.H. N S01P
Z6TR  Docol (Attach. Clutch) b A
T ¥ ] ISZP  Washer 21/32x7/8x16 Ga. g o
% 5001P -Ril 237
70 @7 PBT8@70 P75 2 @82 4R Foor Best Pod RH. a2 b
7S@n 768t oaring s 3010P
N o ity VSSIP Washer 57/64x 1ix 16 Ga. 3 Jo03p
gl @79 634A626  Stoering Shaft & Pinion U 3021P
830495 Stesring Gear Secior & Am v o3P
W 5P
X 3011p

14



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

% Complete

CI)'ck Here to up

ROPER RT-16 GARDEN TRACTOR..MODEL NO. Tozal
WAIN FRAME, DASH, GRI R332

A B C E J K LM N o p Q g
=
7 E’ —75 ? ? f e ‘73375 ? E
80 _;:—»7;' =82=76 =80_74 —7666 DT 7 ~T6
See8) v ey Pt St o7y @77 ~54

KEY
NO.

PUNEENGEIRgaETSTZS
- -3 5

3

BL8AE LRhAE

LRERBBE

59990
634A491
634A492
1003P
504P
2249R
5501P
647941
1520P
10017
500P

634A787
634A526

ROPER RT-16 GARDEN TRACTOR--MODEL NO. T62241R3
MAIN FRAME, DASH, GRILL

DESCRIPTION KEY PART DESCRIPTION
NO. NO.
Choke Contro! 58 J— Modsl Number Plate
59 9521H Drive Rivet for Model P
634A355  Hanger Weldment-L.H.,
61 6965R Shift Pattern Plate
&2 355P Hex Bolt 7/16-14x 2%
6 1518P Washer 15/32x11/16x |
64 4344404 Engine Pulley w/Set Sc
(Inc. Key Letter M)
65 1360R Cor
86 1513P Washer 13/32x13/16x 1
ecal-Grifl & 3657R Cover-L.H.
food & Grill Strip Short &8 6920R Tank and Battery Suppo
Scotcheal-Roper
ril‘-prlg &9 6344575 Baﬂuy. Support Waldmer
rill Scroen-Upper 70 268R
Hood & Grill Striped. 70A 3929H
ock Nut 7 97764
<haust Pipe 72 326437
uffler Support
g, Koy 14x2 73 5626R
utfler 74 1003P Lockwasher 5/16
ill Br 75 1002P ockwa: M
all Gmd: Assembly 76 1004P _ockwnlher /8
77 501P Nt 3/8-16
i — 78 1006P ,azkwuhu N, m
Grill Sereen-L.H. 9 505P lex Nut No.
n|l»qu 80 1506P Washer 9/32:5/8: 16 G
ide 504P Hex Nut 5/16-18 UNC
nn ScreenRH. 82 isyp Washer 11/3; un/lexlz
s 'frf 83 1605H Lock Not i
Wzbdnenl 84 4821R Maintena: uI
...nu 85 503P Hex Not %-20 UNC
lit Spa 8 5263R Stationar, Scuen
=d Fillitor He. Machine &7 26B6R Battery
%20 [ 5394 ocknut
o Channol Cover Support A 5551P Hex Washer Hd. Thed. Cu
ings. Screw lie: ICx
ront Chumnl Caver and 8 3014P Hex Boh 5/16 18x1%
eld a c 3P Hex Nur
Geill Sy D 3027P Hex Boh J/é 16x 1%
aine Hovnt Assenbly E 3010P
landle Gri F 3011P
fade Clutch Lover G 3023P
ssemb) H 5564P
ripco onertock Non
/8- J 5583P
langer Weldmeat-RH., Front oth Lockwasl
ushing K P Carriage Bolt 5/16 15 UN
jex Bolt 5/16-18 UNCx 1% L 3023P Hex Bolt 3/8-16x1
pring Washer M as514p Hex Socket HmdlusSev
oft Tightener Aam and Screw C.P. 5/16-18x5/8
dler Shaft N 505P Hex Nut No. 10-24
Switch Bracket Assembly o 3122p Slotted Truss Hd. Mach,
Lockwasher = Screw No, 10-24x3/8
5/16-18 UNC Hex Nut P 3137P Hex Bolt 3/8-16x 1% H.T.
foty Switch Q 8P Cqmuge Bolt 3/8-16 UNC
‘an Heod Phillips Thread Cot-
ting Serew No. 10-24 UNCx3/8 R 035P hor Bolt 7/16-14x 1%
Trpe T $ 3021P Hex Bolt 3/8-16 UNCx%
Guide Fi T 3P Hex Bolt 1:20 UNCx5/8
fosher. .69 1.D.x1-1/8x11 Ga, U 315P Hex Bolt 14:20 UNCx 5/8
Flat dior b/ oz Hex Bolt 5/16-18 UNCx2
ockwasher Hex Bolt 11-20 UNCx
jex Not 7/Ié]|dn 6897R Gmers emsal
reldmurs

o
Chassis Assembly W/Beorings

ROPER RT-16 GARDEN TRACTOR--HODEL NO. T62241R3
FRONT AXLE

ROPER RT-16 GARDEN TRACTOR--MODEL NO. T62241R3
FRONT AXLE

KEY DESCRIPTION
NO. 3
1 1528 Wosher 13/16xtex 14 6o,
2 1309H Beal
3 634521 :wm "Rele w/Bearings (nclodes
4 294P Hex Bnll 5/8-11 x 5 Grade 5
5 30009
1 SAT Spindie Complete RAH,
7 9040H Flanged Bearing
8 76108 Gripeo Locknut 3 8:24
9 15059 Washer 9/32x'3x 14 Ga,
10 85 Grease Fitting
i 47641 Huglock Nur § e.n
12 6344278 Spindle Compler
13 S995R Rt \owm.)
14 8940R Tie Rod Joint (R.H. Threas
Cad Pltd,)
15 Hex Jam Not ‘7.70 iRuH. Thread)
1 Shm T Note
7 559P Hex Jom Nut '2-20 (L H, Thr-cc\
18 &IBR Tie Red Joint (L H. Thi
Yellow Dichromate.

19 15520 Washer 49.64 x 1 1,4 x 16 Ga.
2 834A%5 Steering Gear Sector and Arm
2 6842M Grease Fitting

6448R Orag Link and Joints
2 6MAS8  Steering Bell Crank Weidment
2 3933R Front Tire-Tubeless
2 6856M Grease Fitting 1/4 - 28 Taper Tovd.
2% 2798H *Roll Pin 5732 x 1
27 Hex Boit 5/16- 18 x 172
2 87631 Oust Cap-Outer
29 48310 Elastic Nut 3/4 - 16
30 8785H Wear Washer
3 1562P Washer 25/32x 1172 x 16 Ga,
2 21688 Front Wheel ang Bearings
] 7358 Tire Vaive



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

i Plate
or Model Plate
seot-L.H, Fiont

GARDEN TIACI’OR-“ODEL NO, T624IR3
BAPER Y “BRA KE AND CLUTCH

2x13/16x 16 Ga,
Wery Support
ut Weldment

. Briggs an
Ho. 01’6‘-0]
13 B
8

‘. 10

x16 Ga.

3UNC

11/16x16 Ga.

NC

3

al
i
1

Eh};d. Cutting
x1%

T2exss 7
Scrow WSamy |
%20x5/8
18 UNCx2

i5 Set
Ix5/8

lach.
8
R, .
Cx d A B €
SUNCx T % ¥
4 . g —7eem3y
i 36 u;q 13 —39

e

@19

x
]
2

canonnunn. §

ROPER RT-16 GARDEN TRACTOR--MODEL NO. T62241R3

BRAKE AND CLUTCH
DESCRIPTION KEY  PART
NO.
Porking Lock Handle Assembly 26 20841
Handle Goi 7 648
Sowing Wafor
Porking Broke Spacer 2 624Al68
Lock Brocket Assembly 20 S34Al67
Yorher IS 2 3/l6x 11 Ga. 31 071H
s,,m.. Wash 2 626A365
8 2197R
Hox Ner 3/8.16 UNC u
Tumbuckle
Broke Rod-Front 35 1003P
Cotter Pin 1/8.x % % 1685H
Washer /32162 16Ce. 3 1002
Broke Arm Assenbly 38 S0P
Woodroff x-, Tiensn 3 Toop
Gl d\y s ] 1754
otter Pin % x

Sorien a 1545P

Vo Jom Lock Mut 3BUUNF A A52p
idier Brocket Assembly 8 Pl
Idier, Bolt and m Tioe. oy e HEG
;';‘- 19 on Ep 6P

Stovring Am Assembly F 2004p
Lock Nut %20 UNF G 20220
Transoxle (Transmission) Pulley H 7810H

DESCRIPTION

Woodruff Key 316
Brake Deum

Brake Bracket Asu
Broke Bond and Lis

arking Broke Yoke
Hox Bolt % x 5/8.2t
Trected
Lockwasher 5/16
Lecknut 5/16-18
Lockwasher %

Hox Not %20
Lockwasher 3/8
Rell

1, Brass Tubul
Bolt 3/8-16x7/
Gripco Centerlock N

ROPER RT-16 GARDEN TRACTOR-MODEL NO. T62241R3
ELECTRICAL

4

3

? 10
< )
=3
2 /
© 9 15 "
7
L ; 4 <
% :
2 % 4 B )
[ 1 26 2 12
&@.

ROPER RT-16 GARDEN TRACTOR—MODEL NO. T62241R3

ELECTRICAL
KEY PART DESCRIPTION
N, NO.
634A450 Clbll and Cover (red)
03P lut %-20
9885H Bn h
3249R itcheSafety Start
3748M ?
1509P e 5/16x%x 16 Ga,
SHOH Clamp
8 ST It
9 2210 Storter Switch (Inc. Key No.
10 7554
n 21R
12 (“M"" Post on Switchto
on Engine)
3 211R
4 1002p %
5 e Hex BoI'A 20x58
103R Solenoi
543P Hu Nul Ne, 10-32
1006P L kwnh.v No. 10
s
3867R Bull} lle IEA'M) No .1895
‘]
u (Tlll Lighn)
757R Tail Light
073P Slotted Tluu Hd. Mach, Screw
No. 10-24x 172
25 1404p I.n:lunuhn No‘ 10 External
2% S05P Hex Nut No. 10-24
2 197H :bn (ﬂr; GrAU I-Headlight Locat-
b3 92674 Knlb. For Light Swi
k) 57384 Swllch (lneluhl Knob
2 IR :.nd Wire (Headlights to Switch)
3 AI7R lnmluM Clip
2 )
3 2894R a;?..u Wire (Headlight 1o Ground)
oc
u 70361 di
33 S501P Cutting
Sc Type
% 2521R i
k4 8768H Mounting CI
» B78441  Rubher tpocir
k4 14020 External Lockwosher
40 . GMO9R

Ground Cable {Battery ="
to Ground)


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

* Complete

Click Here to upgi
Unlimited Pages a

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER RT-16 GARDEN TRACTOR--MODEL NO. T62241R3
ELECTRICAL WIRING DIAGRAK

ROPER RT-16 GARDEN TRACTOR--HODEL NO. T62241R3

ELECTRICAL WIRING DIAGRAM

KEY  PART DESCRIPTION
NO. NO.
1 2108 Starter Switch
2 2R Electrical Wiro (Ignition Switch
M~ 1o Engine Hag.
3 26437 Engine = 168, Bigpe & Swtron
e No
4 2288 larical Wirs (Fuse to Light
Swite
5 21% Fuse (In Fuse Holder)
H 23R loctrical Wire (Fuse Lights to
itornator, Engine)
8 4R loctric Wit
9 5212 dmmetor
10 38508 loctrical Wire (Ign, Sws “B to
A
] Battory Coble (Solsnoid to Starter)
13 R ire Homess (Starter Circuit)
14 103R Sofencid
15 634A40 Cover & Cable (Battery “plus” 1o
Solenoid *'8”)
1 2R xe Holder
17 9885H oy
18 6409R ound Cable (Battery =" 1o
Ground)
19 Light Switch
2 77 ead Wire (Light Switch to Lights)
Lo e i
leadlight
2 ] 2694R Grpund Wire Hoadlight
2 268 foty Switch (For ower Interlock)
25 32498 outial Safety Switch
-
25
23
ROPER RT-16 GARDEN TRA%'TOR--MDDEL NO. T62241R3
TRANSAXLE
ROPER R1-16 GARDEN TRACTOR--MODEL NO. T62241R3
- TRANSAXLE
CEY  PaR DESCRIPTION KEY  PART
GEL  PAR KEY  Pan DESCRIPTION
1 6T Transosle Asseably less 3. BIBM  Needle Beoring .
rake Drurm 39, G266H  Thust Bearing Race
2. 62131 Geor Shift lever stai 0. “Low Rang
a; Seatt e Shif o St | 63AM HighLow Rongs Gears o
a 010P  Hex Bolt 5 16-18x% 41 E2IH 31d Reduction Gear Shoft
420 S659H itk Redyetion Pinion
5. 1009 Lockwasher S 16 430 2228 Woodrulf Key 3/165 5 H.T
6 62541 Gear Shift Boll Cover 44, 63IAI2  31d Reduction Shatt and G
7 62594 Shift Lever Guide Bail s 8119M Need'e Bearing
8. 49244 Soring ) 6. 6275H Gosker-Gearcase
X 154P  Washer 15:32x5964x16Go. 47, 633A2)  Gaar Covened Searingerl
10. 62731 Shift Mechonism Seal 48. 4002 Pipe Plug 1/2.14 N, P.T.
b 1525P Wosher 916x15 16211 Go. 49 4003P 90 Street Elbow 1/2-14 N.1
. trer | Bx% 50, 92044 o .
15 G33AI9  Geos Shift Gate ond Reinforce- 31, Sean  EokNe
ment 52, DM il Seal
woome Bosewe- 5 BE Bl
. ex Nut 5 16- 54, 3087P =
18, To07P Lockwasher 5716 Extra Heavy Hox Dol 5161814172
5. 633A on
178 82704 Ol Seal 5 s g;::,;‘;::""“ Shaft and Ge:
18] GIAA  Geor Coso, Reveise ldler Shalt 38 4895 Necdls Buoring
and Bearings R.H- D I30H  Thest Bearing Race
1. 90388 Sintered Iran Beoring L &A1 20d ReductionShair ond Ge
g:z, ;3?;1 gu Seal o - ﬁg“n peed Change Geors and Sh
5 ressure Rél b 633! I i
2. s Pressu Intermediots and High Spee
2. R Sintered lron Beoring 6. e
20, E%H  Asle Thust Wosher TRt
% T8N ComerlockGripeoNut3B26 65, 494H  Needie oty
L 79
2. 63343 Axle Shaft ond Gear 5 S001P Ef"’;‘ Idler Thrust Washer
27, 862H  Finol Drive 8 TSR Roverse ldier G
%, 6252441 gD fferentiol Pinion L G208H  Shifs Pk S
g- gacmy mmu: gn', % 6262H Shift Fork-|
. 5 rential Corrier 7. a9 i
E 3056P x Bolt 3/8-24x3a 72 R np Ring-Cros
read Lengt 7 39: 2
2. 6T MighlowRongeShiftFok 74, Tasen o Roce
75 7
3. G0 ShitFork HighlowRage 750 GlM  Neele Booring
34 67 SpringShakt Fork Dstent . e ey
3. 782 Steel Ball ) 75 PR ReweiaTAed
36. 6215 High-Low Range Shift Shoft 80, 1167R Seoling Washer
3. 6217 DowelPin L1 9BSBMI  Waodulf Key


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

e POF

CI)'ck Here to up

omplete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

sand

H.T.
d Gear

s-L.H.
T,
NPT,

Gears

Gears.
Shaft
ved ™

i ts
repd ir jpar AT-16T TRACTOR-MODEL NO. T63241R5 s
MAIN FRAKE, DASHBOARD AND GRILL

ICDEFGHJKLMNOPQ‘I‘STUVWXV
Ei?”f'i!:wiﬁigi f*fogE §
= 75 -3 g - 4 = =
A 1% ® % @75755’5 &7 ?’ g% o>
5 8 7 s R= 3 88

124 ®90 % 88 88
i) @91

XEY
0.

N e
UEIEIRCGETTIE OONOw sww

N
5

oW

28 35L85RE

2BELARBRBY

PART
NO.

1513P
634A523

BF-MS 28510
2689R

RT-16T TRACTOR-MODEL NO. T63241R5
"MAIN FRAME, DASH, GRILL

DESCRIPTION

Remota ControlThrottle
D ¢ Dash

Ser

Ignition Switch (Includes

ay Noo 3}
Dashboard
Exhaust Monifold-Rear
Exhoust Manifcld-Front
Hax Bolt 5/16-18x 1%
Clamp 1-3/8 (includes
No's, 84 10)
Hex Nut 5/16-18
Muffler

Clip
Muffler Guard Ass’y.
Hood Assembly

cal
Decal-Grill Front {Ropar)
Grill-Upper
Decal + 8 Speed 16T
Decal-Hoed & Grill Strip
ort
Decal-Hood & Grill Strip
Lang
Belt Guide Waldment

Battery Tra
Wather 13/92x13/16 <16 Gor
Batary Suppet & dar Support

- .
Engine 18 HP. (Twin Cyld)

Buaring
Washer 17/32x1x 16 Ga.
Muffler Guard Bracket

m monw>

Cover
N

rill Cable
lode Clutch Handle Ass'y.

londle Grij
ox Bolt 7716-14x2%
jasher 15/12x 11716 %16 Gar

ment

Bracket-Battery Support
dier Bracket Welds

RH.
Koy Yix2

ine Pulley w/Sot Screws
elt Guide Weldment

PN<xE <C -4UROVOZEF X- T
i
S

DESCRIPTION

Grill Spacer
Belt R-:In-r s

Hanger Weldmon
Shift Pattern De
Drive Rivet

Screw No. 10-24
Lockwasher 5/1
ushig
Honger Weldmen:
Gripco Canterlar
Hex Bolt 5/16-1
ring Washer
Balt Tightenor 4
Switch Bracket 4
Safety Switc
Lockwasher 1
Washer 9/32x5/
Lockwasher 3/8
Hex Nut 3/8:16
Locknur %-20
Lockwasher Nos

Hex Bolt 3/8.16
Hex Bolt 5/16-1
Phillips Pan
Screw %20x%
Phillips Pon Hd,
row

x
Hex Ind. Solf Ta
w/Sems Ext, Toc
washer 1205/
Phillips Pan Hd.
ting Scrow No. |
Hox Bolt 120!

iage Bolt N¢
Hex Bolt %20x}

RT-16T TRACTOR-MODEL NO. T63241R5
FRONT AXLE

: 19

18

RT-16T TRACTOR-MODEL NO. T63241R5

FRONT AXLE
KEY  PAR DESCRIPTION
NO.  NO.
1 1528P  Washer 13/16 x % x 14 Go.
2 1309H Bearing
3 GMAS  Front Axle with Bearings
e, Xox Ne.2)
‘ 4641 Huglock Not 5/B-11 UNC
5 5000P E-Ring
s 6MA2I7  Spindle Complete-R.H.
7 9040H Flanged Bearing
8 7810 Gripeo Centerlack Nuy, 3/8-24
9 15059 Washer 9/32 x % x 14 Ga.
10 685SM  Grease Fittin
W 39 Hex Bolt S/B11x5 Grade §
2 6UAZ7B  Spindle CampleteL H.
13 50958 Tie Rod ond Joints
N 15529 Washer 49/64 x 1% x 16 G,
i 634N Stoering Bell Crank Weldment
1% 7871R Drog Link ond Joints
14 68424 Greai i
18 634A95 i
19 93R
20 795R
2 2168R ol
2 1562P  Washer 25,32 x 1% x 16 Ga.
2 8 Wear Wosher
2 48310 Elastic Not %-16 UNF
2 M st Cop-Ovter
% 3008P Hex Bolt 5/16-18 x %5
7 @94 Roll Pin5/32x 1
F Grease Fitting %-28 Toper Threod
2 B940R Tie Rod Joint (R.H, Thread
Cad Pitd)
2  ssep Hox Jam Nut 17220 (RH. Thresd)
E 6MAII  Tie Rod and Nut
2 Hox Jam Nut 172 - 20 (LH, Thread)
E9 6939R  Tie Rod Joint (LH. Throad

Yaliow Dichromate)


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

RT-16T TRACTOR--MODEL NO. T63241R5

RT-16T TRACTOR-MODEL NO. T63241R5 ELECTRICAL
ELECTRICAL, AND WIRING DIAGRAM 10 —
- \ 44— 2
1 HEADLIGHT )
>3
/ '
.
T
1}
- ENGINE
ALL WIRES ARE 16 GAUGE e 9
UNLESS OTHERWISE NOTED
CHASSIS
GROUND SAIFTASMENT
3
-4 — 33 SWTCH
S
-
Pre i
e — 8
19 )
2 KEY PART KEY PART DESCRIPTION
SOLENOID NO. NO. NO.  NO.
1 703 23 a7aeM Ying Not 120,
2 oM 24 159 Washor 516 x%x
REGULATOR 25 Sy Bottery Clamp
518 3 e 26 2685 Batiery Bolt
4 areen g Clip 277 63440 Batery Cablo & ¢
No. 4 Ga 5 sap s Pan Hd. Thread (Positive to Soler
Cutting Screw No, 10-24 UNC 2 10 Solenoid
42: No, 4 Ga. . PRI B s Hex Bolt 1205
6 2753 Ba able (Neg. 1o ockwasher 'y
! SR 24 Ground) 3 2R Tie (Holding Elec
7 2894R Geound Wire-Headlight 32 R0R Neutral Safety Swi
{Grade § ¥ = 8 R Lead Wire (Light Switch to B 28R Safety Switch (An
1Grade 5 Ay Fuse BATTERY Headlight & Tail Light) Clutchy
4 9 3B Housing (Teil Light) M sap Hex Not Nou 10-32
6x 1 10 387R Bulb No. 1895 2 Candle Power 35 10osP Lockwasher No: 1t
i M 3868R Lens (Tail Light) % 521R mmeter
21 12 505p Heox Mach, Screw Nut Ne. 10-24 37 57354 Light Switch {Incl
13 104 Extemal Tooth Lockwasher Item No, 38
¥ No. 38 9267 Knob Light Switch
3 18. 14 3073p Slotted Truss Hd, Mach, Screw 39 2212R Fuse
i e 2Bk e,
ine- Tail Light ectricol Wire (Fu
iN16:18.x% AMMETER 37 32 SWITCH . i aER oy St Light Switch)
4 17 2683R Ignition Switch (Includes Item 42 734 Electrical Wire (Re
No, T mmeter)
18 soR Ignition Wire Harness 4 BEMS Engine 16 H.P. (T,
] Bt Cebte (Solunaid u  taw Externol Lockwash
5 Batter le {Solenoit xternol Lockwas|
. T A0 22aR Staner) 45 - 67R use
. . N osasH Buttery 3004P Hex Bait %:20x1
: . ) 2 5P Hex Nu1 1420
’”p . TAILLIGHT
) EL NO. T62241RS5
RT-16T TRACTOR-MODEL NO. T&32 RT-16T TRACTOR-MODEL NO. T63241R5
TRANSAXLE . TRANSAXLE
KEY PART DESCRIPTION
Kex Ak KeY PART DESCRIPTION
I 633438 Transexle Assembly loss 3. 811am Needle Bearing
rake Drum 39, 82661 Thrust Bearing Rac
2 S  Geor Shift lever straight ighilan R ieaes
H g Geor St o 0. SIAM HighLow Rangs G
g Hex Bolt 5/16.18.x 16 Reduction Gear
N N vk 7 B R
& 2541 Gear Shift Boll Cover . 22%M oodrulf Key 3/16)
i gg;g gh-_h Lever Guide Ball 44, 633A32 rd Reduction Shoft
. i ear
9 15460 Wosher 15/32x59/64x16 Ga. o A ot e
1o. 62731 Shift Mechanism Seal 47, 633427 ear Case and Bear
1. 15250 Washer 9/16x15/16x11 Ga, s 4002 ioe Flog Lioota N
12 2505P. Coter 1/Bx% ) 49, 4003P 90 Street Elbow 1/2
13 63319 Gear Shift Gate and Rein- 50 920481 eies
rcement rake Drum
14. 62740 Gasket-Shift Ball Cover o e Srkeb
15, 504 Hex Nut 5/16.18 53, 4001P Pipe Plug 'i-18 N.P.
i6. i007p Lockwasher 5/16 Extra Heavy 54 087p e Bal S
7 62704 il Seal Grade 3 H.T
18, 63IA2BA  Goor Case, Roverse idlor H 63333 th Reduction Shaft ¢
haftond Beorings R. H. i 6276H nop Ring
19, 992R1 Sintered Iron Bearing 2 4895H cadle Beariny
20, 7392 QilSeal % 1370H hrust Bearing Race
1. 3853 Pressure Reliof Vatve 5 633431 2nd Reduction Shaft «
ﬁ' gwﬂ Qit ng'emi“g 2 633A30 Speed Change Gears.
z Pmn e o aeriea) 62, 833A11 Intermedicts and Higl
25 78104 Centerlock Gripco Nut 3/8-24 2 6218 [Apesishatt
26, 633A34 Axls Shaft and Gear 4. 6231H Low Speed Pinion
2. 86628 Finol Drive Geq 5. 48944 eedle Bearin
28! 625201 ; 7392H cvorse Ldlor Thrust !
3 Giah  permricl (2 % i ol
X ifforontial Carrier ] 15 ldier Gear
3. 305%P Hox Bolt 3/8.24x 3% 4 o ils Fork Shatr-
V" Thread Longth 6262H ift Fork-R.H,
32, 6217H HighrLow Ronge Shif Fork 7 49261 nop Ring-Cresent Ty,
s 2 hift Fork.L. H.
B 6O Skt Fork, HighLow Runge A e hrust Beoring Raco
34 sz Spring-Shaft Fork Detent 7. 739%H hrust Beoring Race
35! 73924 Steel Boll g 73580
3. 62150 High-Low Range Shift Shaft & At
oA &M Dowel Pin 7. e
79. 7384H
80. 167R
81, 9858M1

20


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

% Complete

CI)'ck Here to up

ROPER HYDRO 167 GARDEN TRACTOR

ROPER HYDRO 16T GARDEN TRACTOR

MODEL NO. T63361R0O AND T63361RI MODEL NO. T63361RO AND T63361RI g
MAIN FRAME, DASHBOARD AND GRILL MAIN FRAME, DASHBOARD AND GRILL
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO.  NO. NO.  NO.
1 B9S9R  Decal "Hydro 187" &1 BFMSZ8S1D  Engine, Onan 16 H.P. Twin Cylinder
2 ?7“ Decat-Strip-Long For Model No. TE3361R1 ONLY
3 of38R  Decab-nder Hood 61 BFMSZBSIE  Engine, Onan 16 H.P. Twin Cylinder
4 GMASSL  Heod A For Model No. Ta33et ROONLY
e e Decal My v 62 85278 Battery Support
- oy 63 8096 Battery DDO" racket-|
1 SR feca oew 6 26388 Battery Tray
swarf 6  8184R Deeal Lower Dase
CO Decal Roper Loy 6  2754R Choke Cont
fo gemn Bt prachet & AR Beonacs Gonol-Throtte
L Lowwer e 6  9776H Choke Cantrol Clip
2 Jen sansde | 2 o= o
12 74| i .
il 70 6251R Decal-Upper Dash
# A h Sorven R 7 5123 Dashboard
1 m i o 72 269R Exhaust Manifold-Rear
i 3 shlid 73 ©63A149  Clamp Muff
17 634A403 Artachment Clutch Handle Asser 78 503 Hex Nut NG
8 BlH G Canerlock M 3026 N 75 g B anito Frant
o BMAIM  Hanger WrdmentAN. Fron r = e
20 1 i .
2 1003 Lockwasher 5/18 7 am "‘";‘V Heat Shield
N N 79 7428 Mutfler
23 sl T T 80 GUAN Muftter Guard Assembly
% 220 bl B2 83768 Carburetor Heat Shield
7 @nam  Swion Brcket Auembly 8 WP HecBotdE-l6x1-12
23 P Hex Bolt 3/8- 16 x
CIC e Y s 85 634A355  Front Honger Weldment:LH,
it 86 3008P Hex Boit 5/16- 18 x 1/2
27 598M  SpringWasher I
E R L & 35 Mach. Screw, Pan Hd. Phillips 1/4 20
L Soon i Joscrmbly i, Caningt 88 1002 Lockwasher 1
89 1506P Washer 9/32 x x a,
3 e Lo IR NG %0 1605H Lockaut 1/4 - 2
33 634A638  Deawbar Weldment [ s
3 Gen  Orabrmyee T e e Nemner 1052 1116 18 Ga.
38 5098 Filter Mounting Bracket %l Lockiminer 8/46
2 B Ol Sine. Svieta % 5564P Cuting S, P, Pan Ho. T, No.
% AT Samery Suwort Bracket (o, Key % sup Jeodxa2
97 5583P Self Tapping Screw, Hex Ind. W/Sems
@ e m 2T 1661, B T Lockwaher 1820 818
et 9% 5501P, Goriing Scrow, Philis Pan Hd. Thd. ©
4 TBR el No. 10-24 x 3/8 Type
201 i Maintznanoe Meter
2 09 370 Mok Boic 1A 20X 12 M.
o DAl Enoioe Mt Reemty 100 3114P  CHexBolt1/4-20x1/2
b e Sorim 101 ss6op Siored P Ha. T, utio S
10-24x 34Ty
8. e St Neninee 102 3010 Hex Bolt 5/16 - 18 x /s
&z e P 103 3012p Hex Bolt 5/16 - 18.x 3 - 1/4
ﬁ’ wo i’m E o T T ot
- -20x
o~ 88 BB _lg 50 ©  363IR Gril Screen-Uniper 106 55579 fr‘m;quicm.rﬂu Washer Hd, Thed.
A B c D E F ocH 4 K Lom w o P oQ R B s Shseer @ mme MexBondB-18xi- 1M
2 s it 20 08 4s14p S Serew, How Socket Haelsne.-
=7 B 86T 87 795 v98 01 BoeFal aaser  gan Gk alee 20 Carriage 801t 378 16x 1
-88 E s3Fas For 99 E‘m T ?102 Tios im‘ n4 § 84 3; 55  G34AB65  Engine Pulley with Se1 Sorews n = Ca:na: Sk an
31 =21 =59 93 = P4 g4 gy =39 86 996E SqureKey1/4x2 Ho A arriags
i =90 ‘”sg Pt 3' m 87 e il W e ewer: x7/|5x 18Ga.
wil5m@3a2s T w Y RS 5218 A B 13 03P HexBolt14-20x3/4
=31 EBA b3l ubgjwﬂmsgmqﬁ °7ﬂ102 'iuo =22 o e i s 30259 e e
o= 32 2 5 = > 15 1557P *Washer 13/32 x 13/16 x 11 Ga. \\
= ;’2 =32, 7 *STANDARD HARDWARE-~PURCHASE LOCALLY ,)))}
ROPER HYDRO 167 GARDEN TRACTOR
MODEL NO. T63361RO AND T63361RI
SEAT AND STEERING ROPER HYDRO 16T GARDEN TRACTOR
MODEL NO. T63361RO AND T63361RI
SEAT AND STEERING
KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  No. NO.  NO.
1 698IR  Stsering Wheel Cap 41 2638 FuelTank
2 3023 *Hex Bolt m IBX 1 42 72938 Fuel Gauge
3 e - 7] a3 e Fuel Line Fiting
4 1556P 'wwmexuw&. 44 2650R - Fuef Tank
5 35448 Suers 45 6794R  Ciip- Fuel Line
6 5003P E-Ring 46 36418 Foot Rest Pad - LH.
7 s » 42 900BH  Spring
8  5949H  AubberBushing @ wen ool snckn
9 ed8H  Bewing 43 1062 FootPeda
10 6999R - Fuet Line 50 7997R Foot P!dll Plate
18 78338 Fuel Line (Shor) 51
12 ’mﬁ Decal (Attach. Clutch] 52
13 AS70 Foot Rest wiBolts - RH. 53
14 1617F *Washer 21/32x 7/8 x 16 Ga. 54
15 500t E-Ring 55 1578P Washer 3/4 x 1- /8 x 11 Ga,
18 3642R Foot Rest Pad - RH. 56 1560P Washer ‘7/32)(1 1/2x 11 Ga.
17 s Moot Key 15X S 57 1000P  * Lockwasher
18 18s3p jsshec 57/64 x 1- /4 % 16.Ga. % S -ReowoRUiaUNC
19 P Eﬂln' 59 501P * Hex Nut 3/8 - 16 UNC
20 6842M  Greae Firting € 508 *HexNut5/16- 18UNC
kil 834A813 Steering Gear Sector & Arm 81 1002P * Lockwasher 1/4
634A628 Steering Shaft & Pinion 62 1513P ‘Washer 13/32x 13/16 x 16 Ga.
B M Weesueeel 110G 6 15088 Ve 9132 x5 16.Ga.
24 4766H &4 503P Hex Nut 1/4 - 20 UI
2% 4607R le"lll Tubeless 23 x 10.50 - 12 € 1537P Wls'\!l'”/nx“"ellﬁﬁl
26 3635R Rear Wheel &8 5394H * Locknut 3/ - 16 UNC
27 795R Tiwe Vaive 67 3010P *Hex Bolt 5/16- 18 x 3/4.
23 5125R V-Beit {Ground Drive) 3 3159P *Hex Bolt 5/16-18x 7/8
2 Fender & Insert - R, 8 3022F * Hex Bolt 3/8-16x 7/8
2 6AI2  Hanger-Rewr o &P Cariage 80l 1/2- 13 1-1/4
N 266A  Bracket-Tail Light
2 6842R  FuelLineilong) nooer G e S, .o Bl 38181
R Fooder & inserz- Grade 5
£ B141H ‘Seat Spring Reinforcament 2 16P Carriage Bolt 5/|e 19 x3/4
3B BMIR  SeatSpring 73 s03p “Hex Nut 1/4 -
38 A533 Seat Plate Weldment 7 5017 *Hex Nut 3/8 - |5UNC
7 THIR in - Liow Filter 75 3025P * HexBolt3/B-16x1.1/4
3 GMASI  SestBracket Woidment 76 323 +HexBoit3/8.16x1
3 48R 77 3003 = HexBolt 14-20x3/4
© 26638 Brecke 3021P  *Hex Boht 8- 16 x 34
% é 7 i 79 5137F Lug Nut
57 ? 8 73 i ? 169 *Carriage Bolt §/16 - 18 x 3/4
S5 53 & 70 7l 72 a3 A5 §7° 77 g8 §77 81 3236P  “Hex Bolt /8- 16x2- 1/8 Fun
L @ 54 =63 3,3 D6}
i =+ 063 S ay B3 @ @ —  8099R Owners Manual
5? 859 ! &% - 8e2R Engine Manusl for Model No,
8 79 EBO ?m = S5 ©s9 ®64 TB3361RT ONLY
3 . “STANDARD HARDWARE-PURCHASE LOCALLY

=i e

2


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

* C

Unlimited Pages

™. No.

/Sems
1x5/8
Tha,

hed,

omplete

Click Here to upgreé

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER HYDRO 16T GARDEN TRACTOR
MODEL NO. T63361RO AND T6336IRI

FRONT AXLE

CLUTCH

ROPER HYDRO 16T GARDEN TR
MODEL NO. 163361R0 AND T¢

XEY  PART DESCRIPTION
NO. NO.
50007 E-Ring
I *Washer 13/36.x 1+ 1/4 x 14 Ga.
3 1300H Bearing .
. sw\:ﬂ ;;nm'ﬁﬂlm? Gf‘:; :'V No. 3) :(E,v :‘gm' DESCRIPTION ;EY PART DESCRIPTION
i i z 3 0. No.
HE- indie Complete RH,
7 S040H Flanged Bearing 1 2505P “Cotter Pin 1/8 x 3/4 10 3262P “Hex Bolt 7/16 - 1.
s 7mIH Gripeo Locknut 3/8 - 26 UNF 2 s2meA Clutch Rod 1518w tampn g
9 2158 Yorermuner N 3 B Conwbiniuxg 12 sgom Belt Guide Finger
10 Tie Rodand Jaints (inc. Key No's. 15, 16, 3 easen Soring 13 e Ve g oaer
- AT ; KEY  pART DESCRIPTION H I Lw 17/32% 1% 16 Ga, M s6ieR Flat Idier
n rease . NO. Nut 3/8- 24 UNF 18 1000 elgesher 715
127 1505P  *WasherS/32x 172 x 14 Ga. ¥ B Grease Fitting 1/4 - 28 Taper Thed. 7 BMATHE  dier Bracket Weldmant 16 s00p *Hex Nt 716, 14
1 4764H Huglock Nut 5/8 x 11 UNC 2 795/ Tire Valve . 8 634486 Giutch tdler {Inc. Key Lettor A} 17 9858M1 Woodruff Key 3/1(
1 634A278 ° Spindie Compiete LH. F 3638R Feant Wheel (lac. Key No's. 7 and 26) 9 B2BAINA  Steering Arm Assembly . P E-Ring
O ::‘:::i’-m‘ Vo o, x  isew Washer 25/32x 1-1/2% 16 Ga. 13 ss7p Washer 13/32.x 13,
VO Gaame e 12,20 Sodrtoary 3 T Raensa RS B sing
18 s50p Hex Jam Nut 172 - 20 (L., Thread) 31 8rssH isellados 9 Eune 2 8254 ing Link
19 gsin Tie Aod Joim (LM, Thread) 2 da3m Slamic Nue 429 2 3P HexBon3/m.2x
20 634ABI3  SteeringGear Sector and Arm I mem. ou o ” 2 asor 9. Hd, Set Screw ¢
2 s Washer 43/64 x 1- 174 x 16 Ga, o isoo0e Hex Bolt /16180 x12
2. M Gresse Fituing
2 == g:’;};‘;‘;’,’g‘:::‘:wmm *STANDARD HARDWARE-PURCHASE LOCALLY" "STANDARD HARDWARE-PURCHASE L,
k-3 3938R Front Tire - Tubeless 16 x 6.50 . 8
ROPER HYDRO 16T GARDEN TRACTOI
ROPER HYDRO 167 GARDEN TRACTOR ELECTRICAL MODEL NO. T63361RO AND T63361R
1
SCHEMATIC DIAGRAM MODEL NO. T63361RO AND T63361R!

BAYTERY
1
o
12v
‘{ ﬂAf"ER
NEUTRAL e ~
SAFE SW, Nig
r/ e ~, ~SOLENOID .
1GMITION T O ARy
ATTACHMENT
SWITCH O 5 SAFESW,
FUSE RECTIFIER
R
30 AMP. f
A
CHARGING COIL
~—— g
SERVICE Puq
HOUR METER
FusE @ HEADLIGHT
\J UGHT
= 15AMP. switey Q HEADLIGHT
cRcur
o one TAILLIGHT
RUN BRIA - 7.
CHASSIS
START BRIS Ensme

22

KEY  PART
NO.  NO.
1 erR
2 Bs12P
3 seeM
4 e
§  8mR
[
7 - 3naam
8 1500p
8 BIOH
10 R
11 amR
12 oessH
13 28R
M 2249R
5 7548
18 sz7R
17 22288
18 228
19
X A
21 38R
22 3msR
23 3R
2 76w
% 8066R

DESCRIPTION

Headiight
Phillips Pan Hd, Tha, Cutting Screw
No. 10-24 x /8 Type T
iting Clip
Soacer
Headiight Ground Wire
Hose

Wing Nut 1/4 - 20 UNC
Washer 5/18 % 3/4 x 16 Ga,

Battery Bolt
Ciip

Cable - Solencid 10 Starter
Safety Switch (Attachment Ciutch)
Solenoid
Wita - Ground o Solencid
Catile

Battery
Insulated Clip

| Light (Inc. Key No. 21, 22, 23)
Lans - Tailight

Housing - Tailiight

Bulb No. 1895 2 Candis Powar
Servics Hour Meter

Service Hour Mater Bracket

°STANDARD HARDWARE-PURCHASE LOCALLY

KEY

Ans_n

= 39
Qo 40
PART DESCRIPTION
NO.
7794R Light Switch Knob
7793 Light Switch
2212R Fuse - 15 Amp,
7 Fuse - 30 Amp,
2753R Battery Cable - Ground
7761R Terminal Cover
7552H Key Sat
26838 Igition Switch (Inc. Key N¢
R Main Harness
77538 Regulator - Rectifier

Slotted Hex Indented Hd. Sel
Screw Type 1 No. 10-24 x 3

1003p “Lockwasher 5/1

“Hex Jam Nut5/16.- 24 - g
Z]

1002P *Lockwasher

s03p Hex Nut 174 - 20 UNC
1006P “Lockwasher No, 10
543p -Hex Nut No. 10 - 32 UNF
1402p “Ext. Tooth Lockwasher /8
3116 Hex Bolt 1/4 . 20 x 374
505 “Hex Nut No, 10 - 28 UNC
30738 “Slotted Truss Hd, Machine Sc
No. 1024 x 172

1404p ZExt. Tooth Lockwasher No. §

“Hex Bolt 1/4 - 20 x 578
Battery Cap Gasket

Safety Switch (Hydro Drive &
Lever)


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

anw s — —
w00ee <8 WP (03N 01 ot poty ey 14 %
YT WIPaM (91xY) qey Burtunoyy o 3
- P/E X B/1 uig o),
M = av8ss €6 “¥D 9L X 01/l X ZE/EL sousem m" S
o “ acosy = 4NN 0Z- Z/1 Inuyo0y zv m
1%} 21X NN BL - 91/5 L4 [ 3]
M “ “d'D - PH DS "Meg 135 dtogy 16 or m o [
Pl : d2zoE 06 = 2 -0
L o208 68 o o uo
za a8 88 & Z <Q
&z as (8 x E oo
8% . 405z 98 X 2 L (£50° 04 1£0° waa)
3 $ E.ewunn_ue._“:_ sl s 98 m._w g zZ0 =iN13¢ feg) Mt <Big i HeLlL 4
<0 e S B ] e "z w0y pug ey e S T 2
UL Aol 0001 g8 e & » sandg Big uig  As6lL "
O w0l ot oo i H 2« Y £ tosg nds  ¥aos 3
- © S/aBWPOTs  d4goor 1@ % H <0 o 2 el WL @
QM Bty ot o 6 < Ajquassy oBuojy dn3 *Big 9|0y 0L @
- Suvrporsous s wwoee 6 3 I3 O x g e o 50050 LI
o® Mers sl w 5 53 s 8 M8 NGRS
- qon w ! o 5 181 14 X i 99 !
m i Nl @ Ew“ﬂ.ﬁu ww - (2311 4o 495) 19%509 Buisnag NOBLE 209 7 oy ) Ajquassy. e_msne. X S% UELLL 0E96Z ‘0T
e o 8 st Ruior pus yur7 Jo1Ruu0) '« (o] AL & 4003 0 Jog) WIS *Bag iy 89614 m
xz " @ 3 vert o9z N e a
4 t
m - & i <] m deool i Haunsey vig o AL H]
3 4 ¥ H
58 s i # ok m o
s i
« X .m. » m o i3 e/ /
u " il
7 0o uial/
H a wig nwpy 7 o " i/ o
e
2 © oy oy S o 23 u w47
g » ‘woiing aunig o . . w21 i aml 3179
E M 1001104 we uig 10atg e . At R 8eg uriiL I3 ” .
: = 0 oca o G wu % wni 14
- [ PWcsr o] i ) Buele & w9 i
uripeng o %
3 a5 WO 9787 Jo00) E ON "ON . .
3 o o A lied s NOlLdIDsaa 1vd AR NOWdIBOSIQ  Luwn =
B 5 WoPLIM O30 Bupmoy ¢ %
g aepees ueHs g 1RUPIOM B S YA ¢ 3
] Wouppwng dung oy svines o ey s s &
& . PISIUS A 21003 1O uisls g8 = H 14
=3 ioddng 109 211304
z wswpiop spoeg u..:( wones Swmﬂw mu #4108 108 ulim Asiing .__nﬁ : m
SPIOM 8IpLTH 3eig Supyag t %
NOILAIHOS30 o ASy ON  ON =
Au
vd A NOLLAINOS3a 1uve A3

2@

52 i
KWQM meﬁ &M MN n
| ) 2
@Y 2 ¢ N W mw.
0% um B LD 0o -2
=9 u® B By B a0
. . 28 " @ @ h% Pk
W Dy 22 £2
g O S W - 4 a o9 8 vy ad
L9 VWL z0 . o
IN SIS ez <0
SR m, 3N o
b
S§uw83 32 52
3337 58 od
-0 .
S R4 o® &g
Q] " T
C.HMD: Wm Rm
590 x &
S8 Ty g
X gk £9¢
Q mmm
H "
w u@ se &
% 3 | ax
g du
- w
g 2
g

* C(I))nlwlpl):lete

e

=
8=
&
QD
x
| x
S
| —
1O

2


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

o3 X

°

P

Sa G e

< o Q

o« 2 < 9

- m [

z 9 [

w Z < z
; g« o< moig o3 poaHxey WL W
i M Aquessy soiop sioduoy  soovyEy o dwo)  9goVKEY = drer gL
{ [¢] ai01g {opony = e < O N 0. doTL T oz @
2 O A oy wor o o = Suy dnedod  deszt  f¥ b T
g ol 1 Heer o = SMpA ssog-Ag  MeSZL  QF WL o
0 o a401g anjop wrL 9 - 9 B st 6 770
— @ daL s1 0 @ WSz 8 Nt 8l
9 s a0 g 17 7
[ mansg d Yow o ¥ o° TG ez, sl
[ Aiquassy sajop o AL b ¥egee S déLZL 51
[<Ne] wal 1 aa yigeL  vE 1 T
> dyda ol = (¢} FIG7 Mgz el
T Z 4L 6 z st o s 4
s ug 69TL H x o vt 1€ yezzL u
o W 17 o o o, o0 Wl 6
wa L9 a F1e T wgous ool NgEE 8
&0 9L S & A TH 1 O WEl L
) H Soe  f c 2 ioeg SR MnEs o P B S
.8 ovg tog uESZL i N MET S
Bury Buiniey Joee ¢ & F Busnoy dung so>  ¥OKIZ ST NSO 0D USCEL ¥ QY

ON  ON

NOLLAOS3 oM ON ON  ON
Q suvd AN NOURSIO  luvd A3N NOILJIUDSIA  IMVd AN

HYDROSTATIC MOTOR ASSEMBLY

HYDROSTATIC PUMP ASSEMBLY

IiOl’Eli HYDRO 167 GARDEN TRACTOR .

MODEL NO. T633861RO AND T63361RI
ROPER HYDRO 16T GARDEN TRACTOR
MODEL NO. ¥63361RO AND T63361RI

Thank you for using
PDF Complete.

Your complimentary
use period has ended.

HYDROSTATIC PUMP ASSEMBLY

ctadao. f e
" /e o o1 - azoc  os suoudog 4
; somonio urey ¥sEs o5
WM wiy Ewoman  “grgy)
45628 46 Woupiom w0 W) pioveea o

)),

¥/EXONNBL -

23 C(!)ryp!:lete

a,
Do
)
£f
s
£ =
x €
L
()

2%


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

% Complete

Click Here to up

Unlimited PagesI é

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER HYDRO 167 GARDEN TRACTOR

FUEL SYSTEM GROUP

ALL ENGINE PARTS MUST BE ~
PURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO-
CAL ONAN DEALER.

MODEL NO. T63361RO

ROPER HYDRO 16T GARDEN TiACTOR
MODEL NO. T63361RO

CARBURETOR PARTS GRGUP

5 L& 2
L}
s ALL ENGINE PARTS MUST BE
2 o PURCHASED THROUGH AND SER-
al

VICE PERFORMED BY YOUR LO-
CAL ONAN DEALER.

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO. MO No. MO,
. KEY ~ PART DESCRIPTION KEY  PART DESCRIPTION
1. 1401169 Tube, Air lntake (Air Cieaver to 15 8850020  Nut,Wing. Air Gieaner Cover (1/4-20} . NO. NO.  NO.
Blower Housing) 16 5050755  Nipple, Exhaue i x
2 1420581 tCarburetor, Gesaline (With Integral o weo0n S Yiex Hoad Cap (114 - 20 x 17 1420282 “Spring, Idie Needie
Foel Pump) e ] Mesm  mody dcemiy Lo 18 1420545  "Sering, Pump Diaphragm
3 145A438  “Gasket, Carburetor Mounting 1 Waber Syring Lock ) 2 M2063  Seow Auxi 19 1420548 Fly, Choke
4 154.1468 -, Manitold, Intake 19 8150377 3 1420534 ‘mhﬁ-mw Theottle 2 1420547 Fioat and Lever Assembly
§  154A1446 . *Gasket, Intake - Manifold 4 1420535  tPacking, Skt 2 1420548 *Shats, Float Laver
€ 8000034  Screw, Hex Head Cap 0 1401259 S 1420535 St Asemby, Choke 2 1420016 ©*Neede, Idie
15/16-18 x 2 "4 . 2 5030301 € 1420537 Valve Hlle Assembly 23 142.0549 Needle Assembly, Power
7 1401198 - Support, Al 23 5180328  Ciip, Bracket, 7 1420638 Ry, Theome 20 1420850  fGasket, "0" Ring
8 8500045  Washer, Sn-mq mk 516" 2 1491321 Cup, Fuel Pump 8 1420084 Screw, Throte Stop % 1420551  Cover, Pump
8 1481288 Vacuum Tube 2 8000003  Screw, HaxHead Cap {1/4-20 x 1/2") 9 1420334 “Soew. Fiy Mounting 26 1420852  *Plte, Pump Seri
10 5030740 _Hose, Fuel Pump Vacuum 26 8520001  Nut, Hex - Steel (14 -20) 10 142053 Screw, Bowl Cover Mounting 27 1420653  *Valve Assembly, Float
11 1401215 °Gasket, Air Cleaner Mig. 27 8530013 Washer, Lock- ET 01/4") 1M 1420540 Screw, Pump Cover 28 1420564 Clip, Float Valve
12 1401213 Housing, Air Cleaner 28 4031021  Beacket, Lifting 12 1420541 1Gasket, Base to Diaphragm 1420556 *Gasket Set {includes Parts Marked 1}
13 1401216 Element, Air Cleaner » 5502P Sid.. Plnlld. sd!r,,s‘,..np AB 13 1420542 tGasket, Piste to 1420557 Repair Kit {Includes Parts Marked *)
" 140-1168  Cover.'Air Cleaner No.8x 34 u 1420543 1Gaskat, Sleave Asiembly to Base .
1. See separste group Yor camponents. 15 1420555 *Diaphragm, Pumg - Included in 142-0556 Gasket Set.
2 incioced in Gkt K. wogn 7. 16 1420544 Spring, Throttle Stop Screw * - Included in 142-0557 Repaic Kit,
ROPER HYDRO 16T GARDEN TRACTOR ROPER HYDRO 167 GARDEN TRACTOR
GOVERNOR, STARTER,
MODEL NO. T63361R0 IGNITION GROUP MODEL NO. T63361RO

CHARGING ALTERNATOR AND
BLOWER HOUSING GROUP

ALL ENGINE PARTS MUST BE
PURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO-
CAL ONAN DEALER.

KEY  PART DESCRIPTION
NO.  NO.

5180176
152.0155

Clip, Throttle Cablé

Swivel, Throtle Cable

Lockwasher (1/4")

Pin, Cotter - Swivel Mounting

S, Hex Gap - Farge Locking

(1/4-20x 1,

150-1214 Spring, Gvnm

8150104 Screw, Round Head (No. 8- 32x
516"

1
2

3

4 5160059
s 8210010
3

7

Bracket, Governor Mounting
Bushing, Governor Control
Arm, Governor Control

Clip, Governor Control Rlod to
Governor Arm

Rod, Governor Control

Clip, Gcmnm Control Rod 10

Carbure
14 5260006  Fiat Waher (No. 12)

No.10-32x 1-1/2")

Be 88 B uN8x

8500030
5260214
8150261

1342303
1670188
134-28%
1342860
1910833
5260113
8500045
8000028
1342608
8150378

DESCRIFTION

‘Washer, Spring Lock {No. 10)
Flat Washer (174°)
‘Scrow, Hex Head Cap 11/4 - 20 x

308 sparate
Washer, Flat - summ" 10,
n“u» x Thick)
Washar, Spring Lock (5/16")
Serew, Hex Head Cap.
518-18x17)
Guard, Biower Housing
Screw, trd. Hex Head W/ET
No. 14 x 172"}

25

7,

ALL ENGINE PARTS MUST BE
PURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO-
CAL ONAN DEALER. ]

KEY  PART DESCRIPTION

NO.  NO.

1 160210 Box Asmbly, Breaker (Includes
Parts Maske

2 8120108 “Sorew, Mlm.m Round Head
(No. 10- 14 x1-1/2")

3 5280008 ‘Washer, Fiat (13/64" L0, x 716"

0.0 x 132" Thick}

4 1601176 °Cover, Breaker Box

5 8150358  *Screw, Tapping - Hex Head (No. 8- 32
x5/16")

6 8500025 “Washer, Lock - Spring (No.8)

7 3120186 *Condenser, Ignition

8 8020034 “Screw,Cap-Socket Head (1/4-20

x /4"
*Washer, Lock - Spring - High Collar

® 8500038
/4"
10 1601183 “Point Assembly, Breaker
11 1604172 *Bae, Breaker Box
12 160A1150 +°Gasket, Breaker Box
13 160151 Plunge, Bresker Point Asembly
u o xBNR unt s Points to Co
15 1670241 Plug.
18 167-1483 um swk Plug (18")
7 1671462 su-k Plug {16 - 3/4")
660535 it, Igniti
:: :W ﬁn il Cable (Par of 1650835 Coil

20 5030311 Clamp, Coil Mounting
*. Parts Included in 1»‘2\0 Brapker | Box Assembly.
+-Included in Gatkat Kit.



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

% Complete

Click Here to upgi

Unlimited Pages

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

)R

0 e

H

ROPER HYDRO 16T GARDEN TRACTOR

4

ROPER HYDRO 16T GARDEN TRA
MODEL NO. T63361RO

- STARTER PARTS GROUP
MODEL NO. T63361RO
STARTER PARTS GROUP
ALL ENGINE PARTS MUST BE
PURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO-
CAL ONAN DEALER.
KEY  PART DESCRIPTION
NO. N,
- 1910933 Surter, 12 Volt (Complete}
1 181103 Cover, Dot
2 1914045 Nt Siop
3 191-1048 Washer, Stop Nut
4 19M1035  Sing, Anucrift
§ 1914067 Soscer, Dust Cover
8 11038 Drive Assembly
Y 191-1048 Screw, Hex Cap
8 Washer, Lock
’ 9 1911037 Cap, Assembly, Drive End
o 10 1911038 Washer, Armature Theust
! M 1911039 Armature
12 a °Spring, Brush
13 - tacush Holder
" a #Screw and Lockwasher
15 4 t'Brush, Ground
18 4 1'Swd nd Brush Assemby, Input
7 . 1Bushing tnsuistion - Input Stud
8 - iasher, Inulation - Input Stud
19 a tWasher, Flat - Input Stud
0 a TWashe, Lock - Input Stua
2 a Nut, Securing - Input Stud
2 1911040 Cap Assembly, Commutator (Includes
Parts Macked 1}
23 . Hauting, Starter Motor
911041 Mpaic Kit, Brush, Soring and Stud
. lincludes Parts Marked *)
1+ Included in the 1911040 Cap Assembly.
* -« inciuded in the 191.1041 Brush, Spring and Stud Kit.
4. Not Sold Separately
ROPER HYDRO 16T GARDEN TRACTOR
CYLINDER BLOCK GROUP MODEL NO. T63361RO
ROPER HYDRO 16T GARDEN TRACI
- ALL  ENGINE PARTS MUST BE CYLINDER BLOCK GROUP MODEL NO. T63361RO
PURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO-
CAL ONAN DEALER.
KEY  PART DBESCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  NO.
1 1102351 Block Asembiy, Cylinder {Includes S INSERT, VALVE S|
Parts Marked ) EXHAUST
2 1231174 Spring, Breather Valve 1100245  fStandard
3 1231175 Valve, Breather 110024502 002" Owersize
4 1231173 Baflie, Breather . 2 560122 Wather,
5 52600 Washer, Fiat - Stesl (17/64" 1.D. x 23/32°
87 0.0.x 1/16" Thick) 2 1101807
8  VIO1B78  Cover, Veive Compartment (L.H.) 31 110053
7 1101879 Cover, Valve Compartment {R.H.) 2 110-0639 Lock, Vaive and Spri
8 110A192t  xGasket, Vatve Cover 3 “BEARING, CRANKS
9 5170048  1Pug Extension- i {FLANGED)
10 1040776 1Shim, Rear Bearing Plate (005"} 1010432 tStandars
n 110A1820  xGasket, Cylinder Hoad 101-0432.02 002" Undersize
2 HEAD, CYLINDER 34 8000046  Screw, Hex Hasd Cap
1101524 Riaht Side {No. 2 Cylinder} 172") - Cylinder Bloc.
110-1925 - Lefu Sice (No.1 Cylinder) 35 5260066  Washer, Flat- Copper
13 . Hex Head Cap - Steel (3/8 - 16 9/16" 0.0. x 1/18")
X147 36 110A68  xtGasket, Valve Guide (
141231178 Tube, Bresther 37 BN0010  Screw, Hex Head Cap
s BEARING, CRANKSHAFT - REAR 1-3/8"
(INCLUDES THRUST WASHER) 38 520024 Swd (516" x2-5/n
13:«50 s 39 5200759 Stud (5/16" x 2 1111
101045002 002" Undersize 40 5020080  Pipe Plug- Square He
16 040575 *Washer, Crankshatt Bearing Thrust 41 1100445 Hex Nut (5/16-24)
17 1018415 xtGasket, Bearing Plate 2 1101808 Intake Vaive
18 1010420 tPiats, Bearing (Excludes Bearings) 43 INSERT, VALVE SE/
19 1010367  fBearing, tt (Precision) 1100197 *Standard
20 1 xTSesl, Besring Plats 110019702 002" Oversize
21 B160072  {Pin,MueBexingSiop “ 5 Stud (3/8- 16)
2 Washer, Fiat - Copper (17/64" 1.0 x
/18" 0.0, x 1/32" Thick) 1 - Included in 110-2351 Cylinder Block Asser
23 1100883 Asuaioer * - Replacement Front Flange Bearing replaces
24 160008 TapetVaw ring and theust washer,
25 8500060  Washar, Lock 378"} - Included In Gasket Kit 168K124
26 1200706 tTube, Crackcase il
27 1101800 Exheust Valve



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Pnr Your complimentary
- use period has ended.
B 3 CO m p ete Thank you for using

PDF Complete.
Click Here to upg

Unlimited Pages

- ROPER HYDRO 167 GARDEN TRACTOR
CRANKSHAFT, FLYWHEEL, CAMSHAFT MODEL NO. T63361RO

AND PISTON GROUP

ALL ENGINE PARTS MUST BE 3
PURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO-
CAL ONAN DEALER.

LBeay o csruna ;E

ROPER HYDRO 16T GARDEN TRACTOR

CCRANKSHAFT, FLYWHEEL, CAMSHAFT
ON GROUP

MODEL NO. T6336IRO

PART DESCRIPTION

NO.

1500078 Ring, Camshatt Center Pin

160116 , Gover

5100015 Balt, Fly - Govemor

1040778 Gear, Ring « Flywhe

1342432 Flywheel umuan Hing Gea and
Magnet Rin

105032 Gear, &m;hm {includes Fiyball
Spacer and

1040032 Gear, Cran)

5150001 Key un“ n-.mu x1/8")
Camshat (ineludes Centes Pin}

1500075

Pin, Camshatt Center
PISTON AND PIN (INCLUDES RE-
TAINING RINGS)

005"

Py on
Ring, Piston Pin Retaining

.
w

é

5180311
1340225 Rod Assembly, Connecting
RING SET. PISTON
1130174
113017405
113017410
113017420
1130174:30
113017440 2
11 Bott, Special - Connecting Rod
5280017 w-m Flat - Stes!
0.x1-1/4"0.0.x
8700137 King - Connecting Rod Cap
BS00056  Washer, Spring Lock (7/16")
1342384 Guard, Flywheel
1040170 Screw, Hex Head Cap.
ane

5180014 Ring, Retaining - Crankshaft Gear
Washer

1050008  Washer, Camshaft Gear Thrust

1040043  Washer, Crankshaft Gear Retainer
Crankshaft

Screw, Hex Head Cap - Lacking
Fiangs (14 20 12

Screw, Hex Head Cap - Locking
Flange (5/16 - 18 x 1/2")

Key, Crankshatt Stub (14 x 14x2)
Spacer, Governor

Plate, Governor Fiyball

Key Kit

ROPER HYDRO 16T GARDEN TRACTOR
MODEL NO. T63386IRO

GEAR COVER, OIL BASE AND
©OIL. PUMP GROUP

ALL ENGINE PARTS MUST BE
PURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO-
CAL ONAN DEALER.

GEAR covsn OIL BASE AND

ROPER HYDRO 16T GARDEN TRACTOR

MODEL NO. T63361RO

XEY PART DESCRIPTION
WM. NO.
1 1030438 Cover Assembly, Gesr (Includes Parts
Macked *)
2 5100106  *Bearing, Governor Shatt
3 150-1470  *Shaft and Arm Assembly, Governor
4 1501187 *Yoke Govemnor Shaft
§  BI50046  *Screw, Yoke Reuining
3 580X
7 5080008  *Seal, Oil - Governor Shatt
3 5100014 *Bail, Bearing - Governor Shaft
§ 5050040  *Seal, Gear Cover
0 1030408  Gasket, Gear Cover
1% §160141  Pin, Gear Cover Mounting
16116 x 7/8")
” 1231138 Cap and Indicator, Oil Fill
13 1020863  Gasket, Oil Base Mounting
» 6050058 Plug, Qil Drain.
® BASE, OIL
1020741 For Engines With Extended
Qil Deain
", 1200140 Sﬂ'm] Oit By-’m Valve
17 8010050  Screw, Hex Hoad Cap
37824 x 1") o.| By - Pass
18 120038 Valve, Oil By - Pas
W 1200481 Pump,Gil- Complets (NOTE:
Interna! parts not sold separately)
2 1200713 tntake, Oil Pump (includes:
Cup, Sereen and Pipe)
@ 8500050  Washer, Spring Lock (3/87)
23 85040040  Washer, Spring Lock (1/4") |
% 58008 Waber, Fiag Conpor {21/
[ /16" 0.0. x 1/16" mex)
.®m 6050178 o e 0N Drain (17223
"
@ sosome et 072" )
# 6260086 asher, Flat - Capper, (25/64" 1.0
xms"on x 1/16" Thick] - By - Pass
o 8000056 s.mn, Hex Head Cap (378 - 18 x
2-172"
® 00002 Saew Hex Hoad Cop (5116 u x
1-3/4") - Gear Cover
® 5000034 Serew, Hox Hoad Cop (5nu |a x
2-1/4") - Gear Cove
B 8000007  Screw, Hox Hesd vt (m 2ot

=+ tncludsd in Gear Cover Assambly.



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

- Pnr use period has ended.
Thank for usin

- Complete ank you for using

PDF Complete.
Ciick Here to upg
Unlimited Pages

ROPER HYDRO 16T GARDEN TRACTOR
MODEL NO. T63361RI

. FUEL SYSTEM GROUP

© " ALL ENGINE PARTS MUST BE

m ‘ PURCHASED THROUGH AND SER.

; VICE PERFORMED BY YOUR
CAL ONAN DEALER,
28 7

ROPER HYDRO 16T GARDEN TRACTC
MODEL NO. T6336IRI

FUEL SYSTEM GROUP
REF. NO. PART No. PART DESCRIPTION
1 140-1169 Air Intake Tube
2 142-0831 Carburetor Assesbly (Comple
3 1464438 *Gasket
s 154-1468 Intake Manifold
s TBAI4E “Gasket
7 140-1198 Support
3 800-0034 Hex Cap, Screw (5/16-18 x 2.
0 149-1299 Vacuus Tube
10 503-0644 Vacuun Hose
u 140A1216 “Gasket
12 140-1213 Housing
13 140-1216 Element
1 140-1168 Cover
15 865-0020 Wing Nut (1/4-20)
15 505-0755 Half Nipple (1" x 3m)
17 800-0008 Hex Head Cap Screw (1/4-20 x
13 8500040 Lock Washer (1/4")
19 850-0045 Lock Nasher (5/16")
2 815-0377 Round Head Screw (10-32 x 3/
2 140-1218 Pre-Cleaner
2 149-1308 Support Spring
23 149-1321 Cap
2 518-0328 Clip
25 403-1021 Lifting Bracket
800-0003 Hex Head Cap Screw (1/4-20 x
2 862-0001 # Hex Nut (1/4-20)
28 853-0013 Lock Washer (1/4")

CINCLUDED IN GASKET KIT PAGE 10

ROPER HYDRO 16T GARDEN TRACTOR
MODEL NO. T63361RI

CARBURETOR PARTS GROUP
ALL ENGINE PARTS MUST BE
PURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO- 5

CAL ONAN DEALER. '/

ROPER HYDRO 16T GARDEN TRACT
MODEL NO. T6336IRI

CARBURETOR PARTS GROUP

REF. NO. PART DESCRIPTION

1 Lower Body Assembly

2 142-0533 Sleeve

3 142-0534 *Throttle Shaft Asseably

It 142-0535 Shaft Packing

5 142-6536 Choke Shaft Assembly

© 142-0537 *Valve Plate Assembly

7 142-0538 Throttle Fly

' 142-0064 Screw

3 142-0334 *Screw

10 142-0539 Screw

1 142-0540 Screw

12 142-0541 Gasket

I3 142-0542 Gasket

1 142-0543 Gasket

15 142-0555 *Diaphragn

15 142-0544 Spring

17 142-0282 *Spring

18 142-0545 *Spring

1 142-0546 Choke Fly

E] 142-0547 Float and Lever Asseably

21 142-0548 *Float Lever Shaft

2 1420016 *Idle Needle

3 142-0549 Power Needle Asseably

2 142-0550 O-Ring

= 142-0851 Cover

= 142-0552 *Plate

Fl 142-0553 *Float Valve Assembly

s 142-0554 Ciip
142-0556 *Gasket Set (Includes 142-05
142-0557 Repair Kit

© - Included in Repsir Kit.


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
- use period has ended.
B 3 CO m p I ete Thank you for using

PDF Complete.

CI)'ck Here to upgi
Unlimited Pages

ROPER HYDRO 16T GARDEN TRACTOR

GOVERNOR, STARTER MODEL NO. T63361RI

CHARGING ALTERNATOR AND ALL ENGINE PARTS MUST BE
BLOWER HOUSING GROUP PURCHASED THROUGH AND SER-
14 VICE PERFORMED BY YOUR LO-

CAL ONAN DEALER.

ROPER HYDRO 16T GARDEN TRACTOR

s MODEL NO. T63361RI
GOVERNOR, STARTER,
CHARGING ALTERNATOR AND
BLOWER HOUSING GROUP
REF. NO. PART NO. PART_DESCRIPTIUN
1 150-1350 Control Rod
2 518-0004 ip
3 870-0278 Push Nut (3/16")
4 134-2890 Cylinder Air Housing (L.H.)
s 134-2393 Blower Housing
6 134-2889 Cylinder Air Housing (R.H.)
7 191-0933 Starting Motor Assembly (For
- Components - See Separate Group)
8 191-1102 Charging Alternator Stator
9 150-1345 At
10 150-1343 Bracket
1u 150-1398 Spring
12 152-0155 Swivel
13 516-0059 Cotter Pin
1 518-0176 Clij
15 150-1269 Bushing
16 150-1214 Spring
17 813-0108 Round Head Screw (10-32 x 1-1/2")
18 812-0066 Round Head Screw (6-32 x 3/4"
1 815-0104 Round Head Screw (8-32 x 5/16")
20 850-0040 Lock Washer (1/4™)
2 850-0030 Lock Washer (#10)
22 850-0045 Lock Nasher (5/16")
23 800-0028 Hex Head Cap Screw (5/16-18 x 1")
2 821-0010 Hex Head Cap Screw (1/4-20 x 1/2")
25 526-0006 Flat Washer (V12)
26 526-0214 Flat Washer (1/4")
27 526-0113 Flat Washer (5/16")
28 815-0261 Hex Head Cap Screw (1/4-20 x 7/16")
29 134-2606 Screen Guard (Stationary)
30 815-0378 Self Tapping Screw (F13 x 1/2)

ROPER HYDRO 16; GARDEN TRACTOR
MODEL NO. T6336IRI

ALL ENGINE PARTS MUST BE
PURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO-
CAL ONAN DEALER.

IGNITION GROUP

19-20-21

29

ROPER HYDRO 16T GARDEN TRACTOR
MODEL NO. T63361RI

IGNITION GROUP

REF. NO. PART NO.
1 160-1158
2 16041148
3 503-0311
4 160-1154
5 526-0003
6 312-0069
7 167-0188
8 18041160
9 160-1143

10 160-1151
11 167-1462
12 166-0535
13 167-1463
14 815-0358
15 167-0241
16 336-2132
17 802-0034
18 850-0038
1 §50-0025
20 815-0405
21 870-0221
22 815-0403

INCLUDED N BREAKER BOX ASSEMBLY
+INCLUDED IN GASKET KIT PAGE 10

PART_DESCRIPTION

Breaker Box Assembly
+*Gasket

Clamp

*Point Set

*Flat Washer (#8)

Plunger
Cable (16-3/4")

i
Cable (19"}

*Pan Head Screw (8-32 x 3/8")
Spark Plug

*Lead Assembly

Socket Head Screw (1/4-20 x 3/4")
Lock Washer (1/4")

sLock Washer (¥8)

Pan Head Screw (¥8-32 x 1/2")
Nut (#8-32)

Pan Head Screw (#8-32 x 6/16")


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

e PDE

Ciick Here to up

Unlimited Pages al

omplete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

"

. ROPER HYDRO 16T GARDEN TRACTOR

MODEL NO. T63361RI

BLOCK GROUP
2{|I:‘NDEEN'EINE PARTS MUST BE
PURCHASED THROUGH AND SER.
VICE PERFORMED BY YOUR LO-
CAL ONAN DEALEI

CYLINDER BLOCK GROUP

B
5

CoNOnEUN~

ROPER HYDRO 16T GARDEN TRA(
MODEL NO. T6336IRI

PART DESCRIPTION

110-1943 Cylinder Block Assembl;

123-1174 Spring

123-1175 Valve

123-1173 Baffle

526-0018 Flat Nasher (1/4" Stee

526-0063 Flat Washer (1/4" Copp

526-0122 Flat Washer (5/16" Ste

110-1878 Cover (L.H.)

110-1879 Cover (R.H.}

11041923 +Gasket

517-0048 *Expansion Plug

520-0424 Stud (5/16" x 2-5/16")

520-0759 Stud (5/16" x 2-1/16")

104-0776 *Shim {.005")

11041920 +Gasket

110-1924 Cylinder Head (R.H.)

110-1925 Cylinder lead (L.H.)

800-0051 *Hex Cap Screw (3/8-16 x

123-1176 Breather Tube

REAR BEARING XIT

101-0420 *Standard

101-0420-02 -002" Undersize

104-0575 *Bearing Thrust Washer

1018415 +*Gasket

101-0407 *Bearing Plate (Less Bea:

101-0367 *Camshaft Bearing (Preci:
+90i1 Seal

516-0072 *Stop Pin

110-0445 Hex Nut (5/16-24)

£00-0010 Screw, Hex Cap (1/4-20 x

110-0893 Retainer

115-0006 Tappet

850-0050 *Lack Washer (3/8")

120-0706 *0il Tube

110-1808 Intake Valve

110-1809 Exhaust Valve

EXHAUST VALVE SEAT INSERT

130-0245 Standard

110-0245-02 .002" Oversize
INTAKE VALVE SEAT INSERT
7 *Standard

-002" Qversize

110-1935 «  *Valve Guide

110-0539 Valve Spring

110-0639 Retaining Lock

FRONT BEARING KIT

101-0432 *Standard

101-0432-02 .002" Undersize

806-0027 Hex Head Cap Screw (3/8-1

526-0066 Flat Washer (3/8" Copper)

110A08 +Gasket (Used with Intake
1y)

520-0820 Stud (3/8-16)

*INCLUDED IN CYLINDER BLOCK ASSEMBLY
+INCLUDED IN GASKET KIT PAGE 168K124

ROPER HY'?RO 16T GARDEN TRACTOR

MODEL

CRANKSHAFT, FLYWHEEL, CAMSHAFT
AND PISTON GROUP

0. T6336iRI

ENGINE PARTS MUST BE

PURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO-
CAL ONAN DEALER.

ROPER HYDRO 16T GARDEN TRA
MODEL NO. T63361RI a

CRANKSHAFT, FLYWHEEL, CAMSHAFT

AND PISTON GROUP

REF. NO.

o vbune

vong

10
n

PART N0, PART DESCRIPTION

150-0078 Snap Ring

150-0612 Governor Cup

510-0015 Flyball

104-0779 Ring Gear

138-2432 Flywheel Assembly (Includ
Gear and Rotor)

105-0332 Canshaft Gear (Includes
Spacer and Plate)

104-0032 Crankshaft Gear

105-0004 Thrust Washer

515-0001 Woodruff Key (1/8" x 1/2

515-0098 Noodruff Key (3/16" x 3/4

105-0388 Camshaft and Center Pin A

150-0075 Center Pin

PISTON AND PIN (Includes Retaining Rings)
112-0134 dard

112-0134-05 .00S"! Oversize
112-0134-10 -010" Oversize
112-0134-20 .020" Oversize
112-0134-30 .030" Oversize
112-0134-40 -040" Oversize
112-0122 Piston Pin
518-0311 Retaining Ring
114-0225 Rod Assembly
RING SET

113-0174 Standard
113-0174-05 .005" Oversize
113-0134-10 -010" Oversize
113-0134-20 020" Oversize

030" Oversize
040" Oversize

113-0134-30
113-0134-40

114-0228 Bolt (Special)

526-0017 Flat Washer (Special)

$70-0137 Locking Nut (5/16-24)

£50-0055 Lock Washer (7/16")

134-2384

104-0170 Hex Head Cap Screw
(7/16-14 x 4"y

515-0103 Key (1/4" x 1/4" x 2%)

518-0014 Retaining Ring

104-0043 Nasher

104-0889 Crankshaft

821-00t0 Locking Screw (1/4-20 x 1/;

821-0014 Locking Screw (5/16-18 x I,

1501257 Governor Flyball Spacer

150-0077 Governor Flyball Plate


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
e PDF Complete.
Click Here to upg
Unlimited Page:

ROPER HYDROT gg'!; 6GIRAIRDEN TRACTOR
MODEL NO. .
GEARCOVER,OILBASEAND ' L ciue pants MUST BE 3 RONI HYDRO 16T GARDEN TRACTOR
OiL PUMP. GROUP PURCHASED THROUGH AND SER- ODEL NO. T63361RI
VICE FERFORMED BY YOUR LO- .
ONANDI GEAR COVER, Oil. BASE ANO
OlL PUMP GROUP
REF. NO. PART NO. PART _DESCRIPTION
r 103-0498 Gear Cover M:ﬂly
2 510-0108 'ulrinx (Upper)
3 150-1470 eShaft and Arw Assembly
4 150-1187 *Yoke
5 815-0046 *Screw (8-32 x 3/8")
(] 516-0130 *Pin (3/16" x 7/8")
7 088 4°0i1 Seal
1] 510-0014 *Bearing
9 | 508A0 +*Seal
10 1038408 +Caskot
11 516-0011 Pin (5/16" x 1-1/8")
12 123-1138 Cap and indicator
13 1028083 +Gasket
14 505-006 Fipe Plug (1/29)
15 102-0741
16 120-0140 Spﬂng (OH By-Pass)
17 801-0050 d Screw (3/8-24 x 1)
on ly-hss
18 120-0398 Valve {0il By-Pass)
19 120-0491 0i1 Pump Assembly (Complete)
20 120-0713 Intake Assembly
2 505-0002 Pipe Nipple (1/2" x 3%)
2 505-0158 Pipe Cap (1/2)
3 122-0359 Cover
24 122-0321
25 526-0122 Fll! lashn {5/ Coppe!
7 26 $26-0066 Flat'Washer (3/8" Coppet) DH By-P1
27 800-0026 Hex Head Cap Screw (5/16-18 x 3/4"]
28 800-0056 Hex Head Cap Screw (3/8-16 x 2-1/2
29 800-0032 Hex Hesd Cap Screw (5/16-18 x 1-3/4
30 800-0034 Hex Head Cap Screw (5/16-18 x 2.1/
5 800-0007 Hox Head Cap Screw (1/4-20 x 1%)
32 ] 850-0050 Lock Washer (3/8")
33 526-0065 Flat Washer
34 850-0040 Lock Washer (1/4")

ROPER HYDRO 167 G%RDEN TRACTOR
MODEL NO. T63361Rl
ALL ENGINE PARTS MUST BE

GTARTERIPARTS.OROUR, PUURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO-
CAL ONAN DEALER.

1

REF. NO. PART NO. PART DESCRIPTION

191-0933 Starting Woror {Complete)

1 t Co

2 Stop o

3 Stop Nut Masher

4 Anti-drift Spring

s Dust Cover Sp-cer

6 Drive Assesb

7 Hex Cap Scm Starter Through

[ Lock Washe:

9 Drive End Cap Assesbly

10 Armature Thrust Nasher

1 ure

12 Not +*Brush Spring

13 Not Brush Holder

“ Not +Screw snd Lock Washer - Brush

and Brush Holder Mounting

15 Not Sold Separately +*Ground Brush

16 Hot. Sold Separately +*Input Stud snd Brush Assembly

17 +Insulation Bushing - Input Stud

13 p tely +Insulation Washer - Input §

19 Not Sold Separately +Flat Masher - Input Stud

20 = Not Sold Separately - +Lock ¥asher - Input Stud

21 Not Sold Separately +Securing Rut - Input Stud

22 191-1040 Commutator Cap Asseably

. £ (Includes Parts Marked +)

23 Not Sold Separately Starter Hotor Housing

1911041 Brush, Spring and Stud Nut

_ (Includes Parts Matked *)

¢ - Included in 191-1040 Cap Assembly =
- Included in 191-1041 Brush, Spring and Stud Kits. .

: 3 :



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

* Complete

Ciick Here to up

Unlimited Pages

REPAIR PARTS:
MAIN FRAME, DASH AND GRILL

éﬂi %l! 82 é“ élﬁ éﬂ %II éﬂ,‘

c

—116

ns

sssgs

ROPER 18T GARDEN TRACTOR
MODEL NO. T93261RO

s,
\,

sss

@
g T g ] g g )
:Shsau
= DD
oo D9 oo
.:HE EE

=3 é gna

® =3

ot @ S

ROPER 18T GARDEN TRACTOR
MODEL NO T93261RO

MAIN FRAME, DASH AND GRILL

KEY  PART DESCRIPTION PARY OESCRIPTION
NO.  NO, NO.

1 6ossR n.al - crsu Front - "Roper” 63 7912R Battery Heat Sh

2 ssm 6 7874R Hood Seal

3 Ot ropue” 70 8630 Battery Tray

4 70R Decal - Hood and Grill Strip - Short 71 77288 Cover « LH.

§ eI Decal - Hood and Grill Strip - Long 2 73R Bracket - Barter

6 &R Decal - Dish Upper 73 783%R Bracker. At

7 3R Gril Screen - Uppar 7 7782R Ducul. ap

8 793R Grill - Lower 75 634As51 oo Ascy.

9 . 78388 Gril Sice 76 80z8R Doca - Hioga

0 268 Geill Screen - LH, 8 eozer Hex. Ind. Self T,
1 2673R Gl Screen - RH, - Ext. Tooth Loch
12 Exhaust Maniford - Rear 79 10020 *Lockwasher 1/4
13 2R Exhaust anifold - Front 80  503F “Hex Nut 1/4 - 2(
W soap “Hex Not 5716 - 18 UNC 81 5501P Phillips Pan Hd.

15 G63AMS  Muffier Clamp linc. Key No. 14} 10-24x /8Ty
16 86 Heat Shield - Carburetor 82 360 *Hex Bolt 174 -2
17 M Mottler 8 1605H Lockaut 1/4 - 2
18 674R Ciip 8 3003 *Hex Bolt 1/4 - X
19 6MAZ06  Muffler Guard Asty. 8 3010 “Hex Bolt 5/16 -
20 BIP Washer N2z ex16Ge. 8 10037 *Lockwasher 5/1¢
21 8056R Grill Ca 87 5564p ips Pan Hd."
2 76 Gl race 10-24x 12Ty
23 BGMS29504  Engine Onan 'r-m. 1BHP. 88 5569 Shd. Pan Hd. Thi
24 36 Sa. Key 174 1024 x 34 Ty
25 asR Belt Retainer Fu-sn 8 32830 Phillips Pan Hd, |
26 634A104  Engine Pulley w/Set Screws 1420172

2 BMAS2Y  Balt Guide Weldment 80 3008P *Hex Bolt 5/16- 1
2 801 91 1537P “Washer 11732 x 1
23 4930m Retainer Spring %2 301P *Hex Bolt 5/16 -1
0 st Beft Retainer 93 504p “Hex Nut 5/16- 1
31 63MAS59  Belt Guard Weldment % asuep Hex Socket Heles
32 sa3H Spiit Spacer §/16-18 x 5/8
33 omen ip o 3023p “Hex Bolt 3/8 - 16
33 3R 2" ciip 9% 1004P *Lockwasher 3/8
35 B269R Mutfier Guard Bracket 7 s01p *Hex Nut 3/8 - 16
% 62R Decat - Dash - Lower 8 151 “Washer 13/32x 1;
¥ 820 Decal - Maiatenance Mete % 315ep Sit. Fil, Hd. M
3 EMATG2  Battery Support Bracket (inc. Key 30) 1/4-20%2-1/4
3 7756 Bearing 100 37 Huglock Nut 1/4 -
40 B6R Cap 100 30120 *Hex Bolt 5/16- 1t
@ 79R Cover - RH. 102 7P “Sa. Neck Carriage
42 a3eH Handle Grip 103 n3e *Hex Bolt 3/8 - 16
43 7945R Anachment Clutch Lever 104 se57P Hex Washer Hd. T:
4 so02p E-Ring 1/4-20x 1/2Typ
45 634A785  Hanger Weldment R.H. - Front 05 28 Neck Carrisge
4% 784R Belt Tightener Arm 3/8-16x1Gr. 5
47 . 79088 Return Spring 106 3035 Hex Bolt 7/16- 14
48 1810 Locknut 3/8 - 26 UNF 107 500 *Lockwasher 7/16
49 GHABI4  Hanger Weldment - Rear 108 3021p “Hex Bolt /8- 161
S0 BMATE7  Drawbar.and Weldnu 109 530aH Locknut 3/8 - 161
§1  6MAIE  Hanger Weldment - LM, - Front 1 s *Sq. Neck Carriage |
52 93 Choke Control 112 1s35p Washer 7/32 x 7/3
53 46528 ‘Theattie-Remote Control 13 1006P “Lockwasher No. 1
55 793R Decal (Shift Patzern née sosp *Hex Nut 10- 24 Ul
§6  639AB2S  Chassis Awy. (inc. Key 57 & 58) 15 314p “Hex Bolt 1/4- 20 »
57 Bearing 116 1506P *Washer 9/32 x 5/8
58 4766H Bearin 117 25140 “Corter Pin 1/4 x 1
53 6344749 Engine Mount Ass'y. 18 3027p *Hex Bolt 3/8 - 16 x
& 26658 Grifl Spacer 19 3025P  “HexBon3/m-16x
B4 A0SR ard

6  8527R Battery Support *STANDARD HARDWARE-PURC

ROPER 18T GARDEN TRACTOR
MODEL NO. T93261R0O

STEERING AND FINAL DRIVE

Oy
G4

ROPER 18T GARDEN TRACTOR
MODEL NO. T93261RO

STEERING, AND FINAL DRIVE

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  NO.
1 6%IR Steering Wheel Cap 46 3842 Foot Rest Pad - ALH,
2 302 “Hex Bolt 3/8- 16.x 1 47 1513 “Washer 13/32 x 13/16 x
3 1004p *Lockwasher 3/8 48 16p Sa. Neck Carriage Boit !
4 1ss9p “Washer 7/16 x 1 x 10 Ga. 49 53K Locknut 3/8
5 35MR Steecing Whee! 50 3137p “Hex Bolt 3/8- 16 x1- 1
6 5003 E-Ring 51 504P Hex Nut 5/16 - 18 UNC
7 o 52 1004p *Lockwasher 3/8
8 ssg Rubber Bushing 53 501P “Hex Nut 3/8 .16 UNC
9 .GMASEI  FootRest- LH. 54 3236P “Hex Bolt Full Tha. 3/8 -
10 2678 Decal {Attach. Clutch) 3022P ZHex Bolt 3/8-16x 7/8
15 G3AS70  Foot Rest- RH. 56 3010P ZHex Bolt 5/16 - 18 x 3/
12 1SR “Wather57/68x1-1/4x 16 Ga. 57 1003p *Lockwasher 5/16
13 SESMI  “Woodruff Key 3/16x 5/8 58 18P *Sq. MNeck Cariage Bolt 3
4 634A626  Steering Shaftand Pinion 59 1304H Hub Bol
B 7e8r8 Control Kniob 60 3034p “Hew Bol 18- 141
16 6842 Shift Rod Bracket 61 1001 *Lockwasher 7/16
17 s “Cotter Pin 3/16 x 1 62 500P *Hex Nut 7/16 - 14 UNC
18 634A22A  Belt Guide 6 3003 “Hex Bolt 1/4 - 20 x 3/4
19 eATH Range Shift Rod 64 1506P *Wesher 9/32 x 5/8 x 16 ¢
6459 Transmission Bracket 65 1002P *Lockwasher 1/4
21 awR Fuel Line Fitting 6 503p “Hex Nut 1/4 - 20 UNC
2 48078 Rear Tire 23 x 10.50 - 12 67 3073 *Sitd. Truss Hd, Machine !
23 73R Tire Valve 10-24x 172
24 363R Rear Wheel 68 1404p *Ext, Tooth Lockwasher {
25 638A593  Fender- Rl 505P *Hex Nut No. 10 - 24 UN(
26 634AG2  Wheel Hub- Rear 70 P Carriage Bolt Short Shou
27 78R Axle Thrust Washer 71 s “Washer 11/32 x 11/16
28 s8R ERing 72 P Hex Nut 5/16 - 18 UNC
29 EMASM  Fender-LH. 73 3021P “Hex Bolt 3/8- 16 x 3/4
0 3625R Bracket - Tail Light 74 2P ICarciage Bolt 1/2-13x 1
31 . 2650R  Bracket- Fuel Tank 75 1578P SWasher 3/4 x 1- 1/8x 11
2 3R Foot Rest Pad - LH, 76 1560P asher 17/32x 1-1/2x
B aMIM ‘Seat Spring Reinforcement 77 1000P *Lockwasher 1/2
U sa4R Seat Spring 78 502P Hex Nut 17213
35 Seat Plate Weldment 79 3158P “Hex Bolt 5/15 18x 778
38 634AS32-  Seat Bracket Weldment 80 314 “Sq. Nk Sht. Shid. Carr. Boit ¢
7 26638 Bracket - Seat Pivot. ~ 77268 i
3B 4g89R Seat
7203 Fuel Gavge “STANDARD HARDWARE-PURCHASE
0 7693R Fuel Tank
41 eosen Clamp - Fuel Line
42 2518 ip - Fuel Line
43 78R Fuel Line
4 7R In- Line Filter
45 7833R Fuel Line
45A  9207R Clip-Fuel Line


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

£ C

Unlimited Pages

BRAKE AND CLUTCH

omplete

Click Here to upgre

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER 18T GARDEN TRACTOR
¥ MODEL NO. T93261RO

ROPER 18T GARDEN TRACTOR

SCHEMATIC DIAGRAM

BRAKE AND CLUTCH MODEL NO. T93261RO
KEY  PART DESCRIFTION 1PTION
o Xev gaar  oescn
1 7997R Foo* Pedal Plats B3MAT! Bracket Weidment
2 . oA Foo 2acal S BeAse  ier Bart i Nt linc. Key No't 525541
2 8765H Foat .'sdsl Bracket 29 S002P E-Ring
" i 40 e28amA ing Arm Assembly
5 78188 Foot Pedal Shaft o sw0e *Hex Nut 7/16 - 14 UNC
L Ring 42 1001P  “Lockwssher
7 1s2P Seher 21732x /8 x 16Ge. 43 I618P  “Washer 15/32x 11/16x 16 Ga.
8 25050 “CotterPn1/Bx34 o eeH Fiat Ier
9 20R Erake Rod - Front 45 15200 Washer 469 1.0.x 3- 1/8x 1168,
W N o 48 6ATBHY Belt Guide Finger
n o soe Hex Nut 378 - 16 UNG 47 ;e HexBoh7N16-14x2-172
12 TRR Sufoty Start Actustor .48 28 x
48 B461H2 Pulley, Transmission
w208 Bushing 0 3003 "HexBoit1/4-20x 34
15 166TP  *Wather /22X 13/16x 11 Ga. 51 002
16 268 Speing Washer 52 052 “Fin. HexBo 3/8-2¢x1
7 219 Parking Brake Yoke 53 1513 “Waher 13/2x 13/18x16Ga.
8 17H Rolt Fin B SagP *Hex Jam Locknut 3/8 - 24 U
19 e Lock Bracket Assembly 8  4501P  “Sq.Hd.SetSoew5/16- 18172
2218 Pasking Brake 5  022P  “HexBoit38-16x7
21 s099M Soring Wrsher 57 1004 “Lockwasher 38
Iyl Handle Grip 58 3164 Fiat Ho. Machine Screw - Undercut
z 826A341 Parking Lock Handle Assembly 3/8-16x 3/4
24 7810H Gripeo Centerlock Nut 3/8 - 24 UNF 59 1P “$q. Neck Carriage Balt 1/4-20x5/8
25 626A365  Brake Rod Assmbly o S0 “Hex Nut 1/4 - 20 UNC
26 634A167  BrakeBadand wining 6 315  “HoxBoh5/18-18x7/8
27 €34A168 Brake Bracket Assembly 62 1685H Locknut 5/16 - 18 UNC
2 H Lock Nut 1/2-20 63 3244P *Hex Bolt 1/4 - 28 x S/8 Gr. 5
2 7848H1  BrkeDum @ o Huglock Nut 1/4 - 28 UNF
Assembiy Hex Hd. Mach. Scre - 1
: 2858M1 :“mhm,"m 5 v g ;&?7.’? Fiat Washer 5/32 x 3/8 x 20 Ga.
B ot Center Locknut 6-32
33 2514P “*Cotter Fin 1/4 x
34 esseH  Spring
3 1545P  Washer17/32x1x16Ga.
36 4939M Retainer Spring
“STANDARD HARDWARE-PURCHASE LOCALLY
ROPER 18T GARDEN TRACTOR ROPER 18T GARDEN TRACTOR
ELECTRICAL MODEL NO. T93261RO

MODEL NO. T93261R0O

BATTERY
H
ofiro
n7v
STARTER
s
NEUTRAL B
SAFE SW. ~ ~ SOLENOID
~
~
icuiTION, O——0~ Ay o4
ATTACHMENT
— SAFE SW.
FUSE
RECTIFIER
oM\ o [
30 AMP. ,
CHARGING COIL.
capacitor [ V1T
MAINTENANCE (=5
METER,
FUSE
N\ HEADLIGHT
Lot
15.AMP,
% swiven Q T
POSITION CIRCUIT HEADLIGH
oFF NONE Q TAILLIGHT
RUN BRAA h
1
START B8ALS GROUND

3

F1og
H ]
<o 41
o E“
v a7
T D aD4s
KEY  PART BESCRIPTION KEY PART DESCRIPTION
NO.  NO, NO. .
1 R Headiight 26 9267H Light Switch Knob
5554 Priltips Pan Hd. Thd. Cutting Screw 27 B738H Light Switch (Inc. Key No. 26)
No.10-16x 172 28 22128 Fuse- 15 Amp,
3 sreH ing Cli 29 BH7R Fuse - 30 Amp.
4 @78AH1  Aubber Spacer 0 2753 Battery Cable - Ground
5  BIIR Headlight Ground Wire 31 77618 Terminal Cover
6 S19TH 32 75524 Key Set
7 MM Wing Nut 1/4-20 33 2639 Ionition Switeh (1nc. Key No. 32}
8 15000 Piashor 5/16 x 34 x 16 Ga. 3% 77528 Harness
9 510M Battery Camp % 7753 Regulator - Rectifier
10 26858 Bantery Bott 38 5534P Siatted Hex Indented Hd. Self Tapping
W ane Tip Screw Type 1No. 1024 x /8.
12 8885H Battery n 1003P *Lockwasher 5/1
13 23R Cable - Solenoid to Starter 33 B3P “Hex Jam Nut 5/16 - 24 - UNF
M 7SR Safety Switch 3 1002 *Lockwasher 1/4
15 754 Salencid 0 503 *Hex Nut 1/4 - 20 UNC
16 8027R Wice - Ground to Solenoid 41 10060 °
7 2226R Battery Cable 42 B4 “Hex Nut No. 10 - 32 UNF
1 43 14020 *Ext. Tooth Lockwasher 3/8
19 8030R Light Harness 44 30030 “Hex Balt 1/4-20 x 3/4.
20 IBR Tail Light (Inc. Key No. 21, 22,23) 45 505P “Hex Nut No. 10 - 24 UNG
21 38B8R - Tailfight 48 3073 “S1td. Truss Hd. Mach, Scr. 10- 24 x 172
22 3W69R Housing - Taillight 46a  8615A Ciip
2 3R Bulb Ho. 1895 2 Candle Power 47 140eP “Ext. Tooth Lockwasher No..}0
24 716 Service Hour Mytar 48 3115P  HexBolt1/4-20x6/8
.25 B0B6R Service Hour Meter Bracket 49 BISSR attery Cap Gasket

*STANDARD HARDWARE-PURCHASE LOCALLY


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

% C

PDE

omplete

CI)'ck Here to up
Unlimited Page.

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER 18T GARDEN TRACTOR
MODEL NO. T93261RO

TRANSAXLE

ROPER 18T GARDEN TRACTOR
MODEL NO. T93261RO

TRANSAXLE
KEY PART  DESCRIPTION Key
NO. NO. NO.
1 6I3A75  Teamsaxle Assambly lesn ™
Broke Drum Eo
621341 Gear Shift Lever Straight 40
4869H Gear Shift Caj
PP hex Bolt S1E18x7/8
1003P *Lockwasher 5/16
625441 Geor Shift Ball Cover
6255 Lever Guide Ball
49248 Speing
1544P "Wosher 15/32x 59/64x 16 Go.
0 81058 ift Mechanism
1 15259 *Washer 9/16x15/16x 11 Ga..
2 15059 *Catter 1/8x%
3 633419 Geor Shift Gate and Reinforces
g et
14 62741 Gasket:Shift Ball Cover
15 504 *Hex Nut 5/16-18
}] 10079 *Lockwosher 5/16 Extro Heavy
17 62704 il Seal
18 633A28A Gear Case, Reverse |dler Shaft
‘and Beas W H,
9 90391 Sintered Iron Bearing
73928 Oil Seal
1 5855H Prasaure Relief Valve
62651 il Se
23 3039R Needls Bearing
6256H Axle Thryst Wosher
7810H Canterlock Gripco Nut 3/8-24 3
633A73 Axle Shaft and Gear 4
24 Fioal Drive Gear 3
625M1 Bushing-Differential Pinioa
Differential Pinion
626311 Differential Carrie:
3056P Hex Bolt 3/8-24x3%
1 Thread Length
2 62174 High-Low Ronge Shift Fork
3 6260H Shift Fork High-Low Range
k73 S21H zi'nq-shuh Fork Deteat 7
35 1392M t Ball
% 8215 High-Low Range Shofs Shaft
7 6277TH Dowsl Pin

DESCRIF

B117M
S41P-

7384 ovarsa Ic
1167R Sealing We
9858M1 Woodruff X

*STANDARD HARDWARE-PURCHAS

DESCRIPTION

E-Ring

Washer 13/16 x 7 - 1/4 x 14 Ga.
Bearing

Front Axle w/Bearings (Inc. Key No. 3)
Hex B0lt 5/8- 11 x 5 Grade 5

Steering Bell Crank Weldment
Front Tire - Tubeless 16 x 6.50 - 8

Spindle Complete R.H. P
Flanged Bearing

Gripeo Locknut 3/8 - 26 UNF

Hardened Washer

Tie Rod and Joints (Inc. Key No's. 15, 16,

17,188 19)

Grease Fitting "g"
Washer 9/32 x 1/2 x 14 Ga. o
Huglock Nut 6/8 x 11 UNC b
Spindle Complete LH. o
Tie fiod Joint (R.H, Thread) b+
Hex Jam Nt 1/2 - 20 UNF -
Tie Rodand Nuts {Inc. Key No's, 16 & 18)

Hex dam Nut 172 - 20 [L.H. Thread) 3t
Tie Rod Joint (L.H, Thread) 2
Steeting Gear Sector and Asm 2
Washer 49/64 x 1-1/8 x 16 Ga. X,
Grease Fitting 35
Drag Link and Joints »

ROPER 18T -GARDEN TRACTOR
MODEL NO. T93261RO

DESCRIPTION
Grease Fitting 1/4 - 28 Taper Thed,
alve.

Front Wheel (inc. Key No's. 7 and 26)

Washer 25/32 x 1-1/2x 16 Ga.
*Roll Pin 5/32 x 1

Wear Washer

Elastic Nut 3/4 - 16 UNF

Dust Cap-Quter

Hex Bolt 5/16 - 18 x 1/2
“Hex Bolt 3/8 - 24 x 1
“Hex Nut 3/8 - 24 UNF
“Hex Bolt /828 x 1-1/4

*STANDARD HARDWARE-PURCHASE LOCALLY

34

FUEL SYSTEM GROUP

ALL

KEY
NO.

snsw N

ENGINE PARTS MUST BE
PURCHASED THROUGH AND SER-
VICE PERFORMED 8Y YOUR LO-
CAL ONAN DEALER.

1401216
1401168

ROPER 18T GARDEN TRACTOR

DESCRIPTION

Tube, Air Intake (Air Cleaner to
Housing}

TCarburetor, Gasoline (With Integral

Fuel Pump)
“Gaskat, Carburotor Mounting
“Gasket, Imtake - Manifold

‘Screw, Hex Head Cap

(5/18-18x 2 1/a"}

Suppant, Air Cleaner

Washer, Spring Lock (5/16")

esart, Exhaust Pipe

Hoze, Fuel Pump Vacuum
*Gasker, Air Cleaner Mig.

Housing, Air Cleanet

Elerent, Air Cleaner

Cover, Air Cleaner

MODEL NO. T93261RO

PART DESCRIPTION
NO.
8650020  Nut, Wing - Air Clex
5050815 Nipple, Exhaust (1
8000023 Screw, Hex Head C:
1-38"
8500040  Washer, Spring Locl
8150377 Screw, Round Head
(No.10- 32 x 378"
140-1259 Wrapper, Air Cleane
1401313 Bracket, Air Cleane!
5180328  Clip, Bracket, Cable
148-1327 Cap, Fuel Pump
Screw, Hex Head Ce
862-0001 Nut, Hex - Steel (1/:
8530013 Washer, Lock - ET {
4033021 Bracket, Lifting
2 Sitd, Pan Hd. Self T

- See separate group for compone:
* - Included in Gasket Kit, page 29.



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

% Complete

CI)'ck Here to up

ROPER 18T GARDEN TRACTOR
ROPER 18T GARDEN TRACTOR

MODEL NO. T93261RO

CARBURETOR PARTS GROUP

MODEL NO. T93261RO VERNOR, ST:

GO . STARTER,
CHARGING ALTERNATOR AND
ER HOUSING GROUP

BLOWER HO|

ALL  ENGINE PARTS MUST BE

PURCHASED THROUGH AND SER-

VICE PERFORMED BY YOUR LO-
EALER,

ALL ENGINE PARTS MUST BE

PURCHASED THROUGH AND SER- CAL ONAN DI
VICE PERFORMED BY YOUR LO-
® CAL ONAN DEALER. KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO. NO. NO. NO.
1 5180178 Clip, Thottl GN' 19 8150261 Screw, Hex Head Cap
2 1520155  Swiwl, Throl 1/4-20 x 7/16"
KEY PART DESCRIPTION KEY  PART DESCRIPTION 3 5260214  Washer, Flat 5,,,. !‘7'“ 0. 20 134.2991 ing, Blo
NO. 0. NO.  NO. 12°05.x mo ma) 2 150-1418  Stud, Governor
4 5160050  fim,Cotter - Swivel R 15043 Bracker, Coveror Comrol
1420568 Carburetor Assembly, Compiete 17 1420282 "Spring, Idie Needle & 8210810 Screwe, Hex I:l? Flm, kamg 23 134.2089 Housing, Cylinder Air -
1 1420574 Mmmw Lower 8 1420545  *Spring, Pump Diaphragm 18 -20 x 172"} 24 8150290 s«:m‘ Hex Head Cap lm zn
2 1420573 Sieeve Asem 19 1420546 Fly, Choke § 1604214 Seriem. 78"
. . Round Head (No. 8 - 32x x  ssom  Wamer P St 17/64"
3 142.0534 s-nmnnsy, Thvottle 0 1420547 Floatand Lever Assembly 7 8150104 e 2 11‘:5‘Im¢|u X
4 142053, TPacking, Staft 21 1420548 *Shah, Float Lever T S ek Gover - e 2 e
5 1420536 Shaft Assembiy, Croke 22 1420016  “Needie, ldie 9 1501269  Bushins, Govermor Gontot e Ig\(km i L
© 8 - 1420537  "Vaive Plate Assembly 23 1420549 Meedle A_mmw. Power 1 1504345 A, Governor Goatrol = e omes
7 1420538 Fiy, Throttie 24 1420550  fGasket,"0" " 8700278  Dip, Governor Control Rod to 28 5260113 Washer, Flat. Stegl (11/32"
8 1420064 Screw, Throttle Stop % 1420551 Cover, Pump Sovernor x1"Q.D. x 3/32" Thi
9 1420338 *Screw, Fly Mounting 26 1820552 *Plate, Pump Spring 12 150-1350 o, Governor Control 29 8500045  Washer, Spring Lock (5/16")
10 1420539  Scew,Bowl Cover Mounting 27 1420863  “Valve Assembly, Float 13 5180004  Gip, Governor Control Rod to ERR L
11 1420540 Screw, Pump Cover 28 1420554 Clip, Float Valve (6/16-18x 1"}
12 1420541 tGasket, Base 10 Diaphragm 1420571 “Gasket Set (includes Parts Marked 1) 14 1670188 Cip. Alwmetor Leed Support 31 1343213 0d, Blower Housi
13 1420542 tGasket, Plate 1o 1420570 Repair Kit {includes Parts Marked *) 1 . e Wunmwnm' 2 8150378 Screw, Ind. Hex Head w/ET
14 1420572 mmn Siceve Assembly to 8ase o, 10- 2 %1+ 1729 Getia
15 1420555 m, Pump 1 Included in 1420571 Gasket Set. 17 H500030  Viasher, Spring Lock iNo. 10}
16 142.0544 Spvm], Trvotte Stop Screw - included in 1420570 Repair Kit. 8 BI00131 N, Hox (N0 10-32)
ROPER 18T GARDEN TRACTOR ROPER 18T GARDEN TRACTOR
IGNITION GROUP STARTER PARTS GROUP MODEL NO. T93261RO -

MODEL NO. T93261R0O

23

ALL ENGINE PARTS MUST BE
PURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO-

ALL ENGINE PARTS MUST BE
CAL ONAN DEALER.

PURCAHSED THROUGH AND SER-

VICE PERFORMED BY YOUR LO- KEY PART DESCRIPTION
CAL ONAN DEALER. NO.  NO.
» 1910933 Starter, 12 Volt (Complete)
KEY  PART DESCRIPTION 1 1911034 ver, Dust
NO. MO 2 1511045 Nut,Stop
3 111088 ‘Washer, Stop Nut
1 160-1210 Box Assembly, Breaker {Includes 4 1911035 Spring, Anti-drift
Parts Marked °} 5 911047 Spacer, Dust Cover
2 8120108 'Saew Mochi - o Hews € 1911038  Drive Assembly
) 7 1914088  Sorew, HexCap
3 5260008 'wm«‘ Flu uw" 1.0.x7/16" 8 Washer, Lock
0.0, x /22" Thick) 9 1914007  Cap, Assembly, Drive End
4 1801176 "Cover, Breaker Bo) 10 1911038 Washer, Armature Thrust
5 8150358 'Sacw, Tapping - mx Head (No.8- 32 n 1911039
6" 12 4 1"Sering, Brush
8 8500055 A 1 a rush Holder
7 3120196 *Condenser, Ignition 14 a and Lockwasher
8 8020034  “Screw, Cap-Socket Head (1/4- 20 i a4 1*Brush, Ground
x3/a" 18 5 1°Swdand Brush Assembly, Input
® 8500038 “Washer, Lock - Spring- High Coliar 7 7 1Bushing, Insulation - Input Stug
{1/8") 18 a fWasher, Insulation - Input Stud
10 1604183 “Point Assembly, Breakes 1 a Washer, Flat - tnput Stud
1 160-1172  *Base, Bresker Box 2 'y jasher, Lock - Input Stud
12 1601150 +*Gasket, Breaker Box 2 a hut, Securing - Input Stud
13 1601151 Plunger, Breaker Point Assembly 2 1911040 Cap Assembly, Commutator (Inciudes
" 3382132 Lead, Breaker Paints to Coil Parts Marked 1)
15 1670241 Plug, Sparl »n - Housing, Starter Motor
16 1671483 &hl:, Svark Plug (19) 1811041 Repair Kit, Brush, Spring and Stud
17 1671462 Pluﬂﬂs 304" {Includes Parts Marked °}
18 1660535
10 1050004 Net: Col ube tPrt of 1660535 Coil 1-Included i the 1914040 Cap Assem
2 5030311 Clamp, Coil Mounting g i the 1911041 e, Soing 0 Stud Kt

18 included in $60-1210 Breaker Box Assembly.
included in Gasket Kit, page 29.

35

A- Not Sold Separately



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

CI)'ck Here to up
Unlimited PagesI é

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

omplete

ROPER 18T GARDEN TRACTOR
MODEL NO. T93261RO

CYLINDER BLOCK GROUP

ALL ENGINE PARTS MUST BE
PURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO-
CAL ONAN DEALER.

CYLINDER BLOCK GROUP

ROPER 18T GARDEN TRACTOR

MODEL NO. T93261RO

DESCRIPTION KEY  PART DESCRIPTION »
NO.  NO.
Block Assembly, Cylinder {Inciudes 28 mssﬁr VALVE SEAT
) HAUST
Soring, Breather Valve 1101824 'Sundm!
Valve, Banbu umszw 002" Ovecsize
n-m. Beeat

asher, Fiat - sm u'mu LD.x
SIB" 0.0. x 1/36" Thick)
Cover, Vaive Compartment (L.H.)
Cover, Vaive Compariment (R.H.}
xGasket, Vaive Cover

005" Oversize
Totaso nm“omun
110162425 m i

100197 tSundna
110019702 002" Quensize

Pug, Exteasion - Camshaft
+Shim, Rear Bearing m (005"}

xGasket, Cylinder Heat Oversize
um_cvuunsa 3 5260122 Washer, Flar. sml (1732”1
Right Side {No. 2 Cylinder) 23/32" Gauge}
Lett Side |No 1 Cylinder) 2 1101807 touide, Vaive
1Screw, Hex Head Cap - Steel (3/8- 16 31 1100539 Spring, Valve
x1-1/47 32 110062 Lock, Valve and Spring Retaine
Tube, & B

reather
RING, CRANKSHAFT - REAR
({INCLUDES THRUST WASHER)
‘Sundard

0027 Undersize

101:0450-10 010" Undersize:
20

020" Undersiz

101-0450-30 030" Undersize

KEY  PART
NO.  NO.
1 110-2397
2 123nn
3 1231175
4 12373
§ 5260018
8 102274
7 110873
8 1109821
9 5170048
10 1040776
" 110.2287
12
1102273
1102272
13 8000051
1 123217
15
101-0450
101-04
101-0450.
16 1040575
17 1010815
18 1010639

19 1010405
20 5090041
21 5160072

5260063

*Washer, Crankshaft Beariag Thrust
xtGasket, Bearing Plate

1Prate, Bearing (Excludes Bearings)
‘1Bearing, Camshaft (Precision)

com m/u tD.x

7118" o n : 732" Thick

Rotocap,

TAPPET, Vacve

‘Standard
002" Oversize:

115-000605 005" Oversize

23 1100904
2
1150006
115
25
2% 120075
2
1101808
110-1809

Washer, Lock (3/8")
Tube, Crankcase Oil
VALVE
Intake
Exhaust

*BEARING, CRANKSHAFT - F
(FLANGED) .

1010432 tStandard

101043202 002" Undersize

101:0432:10 010" Undersize

101:0432.20 020" Undersize

iz 030" Undersize

u Screw, Hex Head Cap (3/8 - 16
3/4") - Cylinder Block Wet Hol
35 5260086  Washer, Flat - Copper (25/64" |
9/16" 0.D. x 1/16" 0.0}
36 1100068 xfGasket, Valve Guide (intske}
37 B0O0O10  Screw, Hex Head Cap (1/4 20
1-3/4")
38 1491299 Tube, Fuel Pump Vacuum
39 SCREW, HEX HEAD CAP
8000540  5/16-18x1.58"
8000541 5/16-18x2"
40 1230865 Filter, Breather Tube
a 5200820 Stud, Cylinder Block Wet Hole

(Lower)

1 Includedin 1102387 Cylinder Biock Assembly.
Front Flange Bearit
" bearing and thrust washer
x- Included in Gasket Kit 168-0130,

ROPER 18T GARDEN TRACTOR
MODEL NO. T93261RO

CRANKSHAFT, FLYWHEEL, CAMSHAFT
AND PISTON GROUP

ENGINE PARTS MUST BE -
PURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO-

% CAL ONAN DEALER.

36

ROPER 18T GARDEN TRACTOR

CRANKSHAFT, FLYWHEEL, CAMSHAFT
AND PISTON GROUP,

MODEL NO. T93261RO

KEY  PART DESCRIPTION
NO.  NO.
1 150-0078 Ring, Camshaft Center Pin
2 1501116 Cup, Governor
3 wounsisisfas )
4 1040779 Gear, Ring- Fiyw
5 1343209 Fiywheel (Includes ng Gear and
Magnet Ring
6 1050332  Gear, Camshaft (Includes Fiybalt
Spacer and Plate)
7 1040032 Gear, Crankshatt
. B 5150001 ey (1/2" Dismeter x 1/8")
8 1050402 Camshatt (Ane(udes Center Pin)
10 1500075 Pin, Camshaft Cent
n PISTON AND PIN (INCLUBES RE-
TAINING RINGS)
1120143 Standard
112014305 005" Oversize
112014310 010" Oversize
112014320 020" Oversize
112014330 030" Oversize
112014340 040" Oversize
12 120122 Pin, Piston
13 SOzt hics roal e
" . ASSEMBLY, CONNECTING
1140247
114024710 0" Oversize
1140247.20 020" Oversize
1140247-30 030" Cversize
5 RING SET, PISTON
130188
113011
113018610
1130186-20
113018630
113018640
% 1140228 3 - Ounneclmg Rod
17 5260017 Washer, Fiat - Steel
15/32" 1.0 x 1- 14" 0.D. x
18" m.m
18 8700137 Nut, Lacking- Connecting Rod Cap
19 8500055 ‘Washer, Slmng Iar.k ey
kg 1343212 Guard, Flywt
n 1040170 rew, Hex NHDCJD
1614 x
22 180014  Ring, Retaining - Crankshaft Gear
Vacher
23 1050004  Washer, Camshatt Gear Thrust
24 1040043 Washer, Crankshaft Gear Ketaines
2 1040019 Olnlm\a“
26 8210010 Screw, Hex Head Cap - Locking
Fiange uu 20 12"
27 8210014 Sorew, Hex Head Cap - Lacking
Flange (5/15-18 x 1/2™1
2 st= mioa B Csharisive 1 4 ]
2 150-1257 Spacer, Governor Fly
B 1500077 Pote, Gowrnor Fiyhal
3 5150227 KeyKit



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

Click Here to up
Unlimited Pages

ROPER 18T GARDEN TRACTOR

GEAR COVER, OIL BASE AND MODEL NO. T93261RO
OIL PUMP G

KEY  PART DESCRIPTION

) ROPER 18T GARDEN TRACTOR . NO. MO )

BASE AND 1 1 1030408 Cover Aswewnbly, Gear (Includes P .
gEaR cOVER, OLL AN MODEL NO. T93261RO e T s i ;
+ 3 1501470  “Shaft nd Arn Asembly, Governor
4 UEDIBT  *Yoke Govemor
'S *Screw, Yoke fetainion
¢ - 518010 ‘B, e
1 oorr BN g Gormmor Suft
= 9 “Seel, Geor
»... 0 1030408  +Gasket, Gear

1 5IGON1  Pin, Gear Coves Mounting

12 1231202 Cap and incicator, Ol Fil

4

13 1020803  +Gesket, GH Base Mounting
4 60056  Phug. O Drain
"5 BASE, OIL
1020741 of?r “Engines With Extended
s

16 1200140  Spring O By-Pass Vaive
17 8010050  Scoew, Hex Head Cap

{3/8-24x 17 - Oil By - Pass
18 120038 Vaive, Ol By -Pess

19 1200491 Pumo,Oit- Complate (NOTE:
perts not sold separately)
1B0N3  otaks, O Punp lincluces:
Cup, Soreen and Pipe)
1200181 or.anm.on Pump
2600050 Lock (3/87)
00080 Wber,Sping Lock 14")
5280065  Waher, Flat - Copper (21/64”
1.0, xwu"rw xme" Thick)

1220021 +Gesker, 02
5760065 Waber, Fit oo 21/64% 1.
8/ o.n x um" Thick)

gREER 28 B % BB BENw 8
3

£ 8000028 Scu-. Cop (5/16- 18
ulpdoru--nnm-inunx3~ -
w2y

5050158 un ﬁunn“)
1220320
815014 Sorew, e o e Mo, 10+ 2%
)
. 1220060 Draiin, Oil Fikter
Y 5020080 Plug Gil Fifter Adapter
i 1220406 Filur, O
122047 +Seal, Fitter
5260068 Fiat - Copper (25/64" 1D,
uns'un %1/16" Thick} - By »-Pass
Valra
! g 8000056  Screw, Hex Head Cap (3/8 - 16
ALL ENGINE PARYS MUST BE z 217
PURCHASED THROUGH AND SER- » Serew. e o Hesd o (5/16- 18 x

VICE PEHFORMiD 8Y YOUR Lo-

ver Mounting
CAL ONAN DEALER. 8000545 s:m,a:uua&o(s/lﬁ 18x

2.-3/8") - Gear Cover Mounting
8000007 Screw, Hex Head Cap (1/4-20x 1)

* - included in Gear Caver Assembly.
+-Included in Gasket Kit, page 29. .

§

31



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

